SANUS

| ST ONMOUNT

LF228 Instruction Manual

S &

S &

NS

| J
:
0 s
0 '
0 . -
0
()
Q )
0
0 P
()
()
~L

|]e o6 6 © ©6 6606 06 06
(

We are here to help!
Please contact Customer Service with any questions. )

Customer Service

Americas: 800-359-5520 - 651-484-7988 - info@sanus.com

Europe, Middle East, and Africa: + 31 40 2324700 - europe.sanus@milestone.com
Asia Pacific: 86 755 8996 9226 - sanus.ap@milestone.com

SANUS - 2221 Hwy 36 West « Saint Paul, MN 55113 USA

©2011 Milestone AV Technologies, a Duchossois Group Company. All rights reserved. Sanus is a division of Milestone.
All other brand names or marks are used for identification purposes and are trademarks of their respective owners.

\.
(6901-002114 <01>)

sanus.com —/




English - How to use this manual
For best results, reference both the text and illustrations.
@ Select one item or the other.

This item is optional
English Text Pages 3-13

Francais - Utilisation de ce guide

Pour obtenir de meilleurs résultats, reportez-vous a la fois au texte
et aux illustrations. Couper le long de la ligne pointillée pour faire
correspondre les illustrations a votre langue de préférence.

@ Sélectionnez un article ou l'autre.

or1) Cet article est facultatif.
Texte francais page 14-15

Deutsch - Verwendung dieses Handbuchs

Die Montage ist am einfachsten, wenn Sie den Text und die
Abbildungen zusammen verwenden. Schneiden Sie daher den Text
in lhrer Sprache aus (gestrichelte Linien), um ihn den Abbildungen
gegenlberstellen zu kénnen.

@ Sie haben die Wahl zwischen einem Element oder einem anderen.

1) Dieses Element ist optional.
Deutscher Text Seite 16-17

Espaiiol - Cémo usar este manual

Para obtener mejores resultados, consulte el texto y las ilustraciones.
Corte por las lineas discontinuas para hacer coincidir su idioma con
las ilustraciones.

@ Seleccione uno de los elementos.

or1) Este elemento es opcional.
Texto en espanol pagina 18-19

Portugués -Como usar este manual

Para obter melhores resultados, consulte o texto e as ilustragdes.
Recorte nas linhas tracejadas para combinar seu idioma com as
ilustragdes.

@ Selecione um item ou o outro.

Este item é opcional.
Texto em portugués Pagina 20-21

Nederlands - Gebruik van deze handleiding

Voor de beste resultaten moet u zowel de tekst als de illustraties
raadplegen. Gebruik de stippellijnen om uw taal bij de illustraties
te plaatsen.

@ Selecteer een van beide items.

or1) Dit item is optioneel.
Nederlandse tekst op pagina 22-23

Italiano - Uso del manuale

Per risultati ottimali, fare riferimento sia al testo che alle illustrazioni
di questo manuale. Tagliare lungo le linee tratteggiate per abbinare
il testo nella propria lingua alle illustrazioni.

@ Selezionare uno o l'altro elemento.

Questo elemento ¢ opzionale.
Testo in italiano alle pagine 24-25

N

Suomi - Oppaan kdyttaminen

Saavutat parhaan tuloksen tutustumalla seka tekstiin ettd kuviin.
Leikkaa katkoviivaa pitkin ja yhdista kuvat ja suomenkielinen teksti.
@ Valitse toinen vaihtoehdoista.

Tém‘ci vaihtoehto on valinnainen.
Suomenkielinen teksti on sivulla 26-27

Svenska - Sa har anviander du denna bruksanvisning

For basta resultat, hanvisa till bade text och bilder nar du anvander
denna bruksanvisning. Klipp ldngs de streckade linjerna for att
matcha ditt sprak med bilderna.

€D Valj ett objekt eller det andra.

Detta objekt ar valfritt.
Svensk text sida 28-29

Pycckuii - Kak nonb3oBaTbcA AaHHO MHCTPYKUMen

[inAa nonyyeHna HamnyyLllero pesysnbTaTa OPUEHTUPYINTECH

KaK Ha TEeKCT, TakK 1 Ha MnioCTpauum, npuBefeHHbIe B JaHHOM
pykoBoacTee. OTpexbTe Mo NYHKTUPHOW NMHUK, YTOObI COBMECTUTb
HYHbIN A3bIK C UNNIOCTPALNAMM.

@ Bb|6ep|/|Te OLIVIH N3 Bap1aHTOB.

STa AeTanb MOXeT He BXOAWTb B KOMMIEKT MOCTaBKM.
Pycckui TekcT: cTp. 30-31

Polski - Jak uzywac tej instrukgji

W celu uzyskania najlepszych rezultatéw, korzystajac z tej instrukgji,
nalezy zwrdci¢ uwage zaréwno na tekst, jak i na ilustracje. Przecig¢
wzdtuz przerywanych linii w celu dopasowania jezyka do ilustracji.

@ Wybrac¢ jedng pozycje lub druga.

Ta pozycja jest opcjonalna.
Tekst w jezyku polskim na stronach 32-33

Cesky - Jak pouzivat tuto prirucku

Nejlepsich vysledk(i dosahnete, budete-li pti pouzivani této piirucky
srovndvat text s ilustracemi. Odstfihnéte podél ¢arkované &ary, aby
bylo mozno &eské instrukce pfifadit k ilustracim.

@ Vyberte si jednu nebo druhou polozku.

Tato polozka je volitelna.
Cesky text se nachazi na strané 34-35

BA&EE - 2o a7 ILDfENE

HEHITESTLITIHICIE. BEAXEASZ I DOBmAEBBLTLIES
W, FIRIGRSTYIVERE, SRADSEEMSAM —BLET.

Q) L5 HBEDRBEBRLTIEEL,

ZORBR. A7V TT,

HAEIL 36-37 X\—

FRC - A ER AR

i85 E A5 0 SOt B AR E LU 1S SR R IR B RAH,
BIERIE S SHE LR ER.

L or Prize o TR R B

UL TRATi%E o

P FHBES I 38-39

6901-002114<01>



I IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS - PLEASE READ ENTIRE MANUAL PRIOR TO USE |

Specifications

x  Weight capacity-DO NOT EXCEED: 61 kg (135 |b.) includes TV and any accessories
x  Swivel: £90°

@ Tilt: +5°to-15°

x  Level: £5°

Do not use this product for any purpose not explicitly specified by manufacturer.

The wall must be capable of supporting five times the weight of the monitor and mount combined.

This product is not designed for use in metal stud walls!

If you do not understand these instructions, or have doubts about the safety of the installation, assembly or use of this product, contact
Customer Service or call a qualified contractor.

Manufacturer is not responsible for damage or injury caused by incorrect assembly or use.

A CAUTION: Avoid potential personal injuries and property damage!
x
x
x
x

x

Technical Specifications

Lfg?' JH (3.5t028")
( 3.269
_ [83.04] _
T{n o=
= = il
u)F 0 A 00
||[]|| U “[]'
21.625 ) o 10 } 0 0
I[549-28] o o 0] o o|
o o ol o 21.625
||_g|| o E ol or [549.28]
] O . O] O
O] O O O
(=] O] O] 0|
O D O o
lolE—{of of—slol
||olﬁ%§ of Jiot
tet—iof . . — =
MAX WIDTH
33.465
[850.00]
31.050 )
24.000
( [788.67] [609.60]
16.000
[406.40]
& A _
{ e { e } e [ e— [ e [ e
( 19.281 ) ( 11.560 )
[489.75] [293.62] 15.600 |
| [396.24]
r T & :"_. [ e— [ c— [ c—— | sm— [ cm— :I
_ < 16000 |
/ \ [406.40]
L750 31.050
- [788.67]

6901-002114 <01> 3



Required Tools

Ml

@ PRy
S 7*‘
|I‘ 3mm =
Il (1/2in.) T

Supplied Parts and Hardware

———

(3/8in.)

A WARNING: This product contains small items that could be a choking hazard if swallowed.
Before starting assembly, verify all parts are included and undamaged. If any parts are missing or damaged, do not return the damaged
item to your dealer; contact Customer Service. Never use damaged parts!

NOTE: M4, M5, M6, or M8 describes the diameter, mm describes the length of screws that are labeled M# X ##mm. Not all hardware
included will be used.

E.
B
L

< (o (———
[04] x 4 [05]1 x4 [06] x4
i S
@\HHHHHHHHI < R0 < e
Ev'll6(;]2)5(m4m R [’\'/||61X]4)(2n21m - ['\162)‘]5)5(’2“
| < | '
(1314 (1414 (51x4
|ﬂm 7mm |14]mmE| 24mm 38mm E ; j QHMMM
[16]1x 4 [171x4 [18]1x4 [19]1 x 4 [20]1 x 4 [21]1x 4 [22]1x 1
@ [>, [T
) [T [ass |
M4 / M5 M6/ M8 [;/;? ))((345 : [26] x4

[23]1x 4 [24]1 x 4

@ 5/16-18 x 1.0/in.

[27]1x 4 [28]x 4

6.5 mm
1/4in.

[32]x 1

4 mm
5/32in.

[30] x 4 [31]x 1

B

6901-002114<01>



1 Attach Brackets to TV

1-1 Determine TV hole pattern

ya

I Loosen the upper (A) and lower (B) fasteners.

J

Adjust the monitor plate [02] to fit
the hole pattern of your TV.

2z J

Be sure that the center column is aligned with the center of your
TV.

J

6901-002114 <01>



1-2 Select the hardware diameter and length

Your TV type will help you determine which hardware configuration to
use. Match your type of TV to the suggested hardware configuration
on the next page.

A. Installation option using 4 or 7mm spacers (TVs with flat backs)

B. Installation option using 14mm spacers (TVs with irregular backs)
C. Installation option using 24 or 38mm spacers (For TVs with irregular
backs that require more length than the 14mm spacer provides.)

Hand thread screws into the threaded inserts on the back of your TV
to determine the correct screw diameter (M4, M5, M6, or M8).

A CAUTION: Avoid potential personal injuries and property
damage! Verify that there are adequate threads to secure the brackets
to the monitor. If you encounter resistance, stop immediately

and contact customer service. Use the shortest screw and spacer
combination to accommodate your needs. Using hardware that is too
long may damage your TV.

1. Push the shoulder washer [21] through the appropriate

— \ = \ openings of the brackets [02].
1 1 2. Snap shoulder washer [21] into the spacer you selected in
step 1-2.
Y If your TV has a flat back, use either the 4mm or 7mm spacer
C r [16 or 17].
n n
[02]— [02]—| If your TV has a curved or obstructed back, or if you need more
room for cables, recesses, or protrusions, use either the 14mm,
U J ( 24mm, or 38mm spacer [18, 19, or 20].
0
N
[16,17, 18, 21]
19, 20.] [16,17,18
\ 2 _\19,20] T / J

6901-002114<01>



@
1-4 Attach brackets to a TV with a flat back / _ ﬁ

In step 1-2, If you selected the:

M4 x 20mm [04] or M5 x 20mm [07] bolt, use the M4/M5 washer [23]
and spacer [16].

M6 x 25mm bolt [10] use the M6/M8 washer [24] and spacer [17].

M8 x 25mm diameter bolt [13] use the M6/M8 washer [24] and spacer
[16].

Confirm that the brackets are level on the back of the TV.

LDDDNDnn

If you require additional space for cables, recesses, or protrusions,
choose one of the configurations below.

M4/M5/M6/M8

In step 1-2, If you selected the:

M4 x 30mm [05] or M5 x 30mm [08] bolt, use the M4/M5 washer [23]
and spacer [18].

M4 x 40mm [06] or M5 x 40mm [09] bolt, use the M4/M5 washer [23]
and spacer [19].

M6 x 40mm [11] or M8 x 45mm bolt [14], use the M6/M8 washer [24]
and spacer [19].

M6 x 55 [12] or M8 x 60mm bolt [15], use the M6/M8 washer [24] and
spacer [20].

Confirm that the brackets are level on the back of the TV.

Standard configurations are shown. For special applications, or if
you are uncertain about your hardware selection, contact Customer
Service.

ma/ms [ M6/M8 -
e e
i i
e e
[18,19] [19, 20]
@ v \ v/ /[21]
~~( 1~ @\ 7Y [24]
& S \\ (11,12, 14, 15]
0
g A\ \ A J

6901-002114 <01> 7



(7 . e
2 Wall Mounting Wood stud W%/ﬁ@%m 2 s s
(1/2in.) & (7/32in.)

2-1 Locate studs
(

For assistance in determining wall plate location, see Height
Finder at sanus.com.

edge to edge stud finder.

A CAUTION: Avoid potential personal injuries and property
damage!

|
\
‘. } X Any material covering the wall must not exceed 16 mm (5/8
‘| . in.).
‘ <16 mm X Minimum wood stud size: common 2 x 4 in (nominal 1.5 x

El (5/8in.) 3.5in).
I Level the wall plate [01] and mark the hole locations.

i

|
~ 41-61cm } Verify the center of the stud(s) using an awl, a thin nail, or an
(16-24in) | |

A CAUTION: Avoid potential injuries or property damage!
Pilot holes MUST be drilled to a depth of 89 mm (3.5 in.), using a
5.5 mm (7/32 in.) diameter drill bit.

J

A CAUTION: Avoid potential injuries or property damage!
Improper use could reduce the holding power of the lag bolt. To
avoid potential injuries or property damage:

x DO NOT over-tighten the lag bolts [25].

x  Tighten the lag bolts [25] only until the washers [27] are
pulled firmly against the wall plate [01].

_J
8 6901-002114<01>




2 Wall Mounting

Solid concrete or concrete block

10 mm
(3/8in.)

/89 [ o

2-1 Mark the wall

For assistance in determining wall plate location, see Height Finder at

sanus.com.

Level the wall plate [01] and mark the hole locations.

A CAUTION: Avoid potential injuries or property damage!

X Mount the wall plate [01] directly onto the concrete surface.
@ Minimum solid concrete thickness: 8 in.

@ Minimum concrete block size: 8 x 8 x 16 in.

Drill pilot holes as illustrated.

A CAUTION: Avoid potential injuries or property damage! :

x  Pilot holes MUST be drilled to a depth of 89 mm (3.5 in.) using a
10 mm (3/8 in.) diameter drill bit.
x  Never drill into the mortar between blocks.

Insert lag bolt anchors [26]. Then insert lag bolts [25] through the

wall plate [01] and into the anchors.

A CAUTION: Avoid potential injuries or property damage!

Improper use could reduce the holding power of the lag bolt. To

avoid potential injuries or property damage:

X Be sure the anchors [26] seat
flush with the concrete
surface.

x Tighten the lag bolts [25]
only until the washers [27]
are pulled firmly against
the wall plate [01].

DO NOT over-tighten the lag

bolts [25].

6901-002114 <01>



3 Attach Arm to Wall Plate

3-1 Align the holes

Align the holes at the top and bottom of the arm [03] to the
holes in the wall plate [01].

(

Secure the arm assembly [03] to the wall plate [01] using bolt
[28]. Tighten with allen key [32].

4 Attach your TV to the Arm

4-1 Position the arm

Position arm [03] so the elbow is pressed against the wall.
Tighten the tension adjustment (T) to prevent the arms from
moving while installing the TV bracket.

J

Attach the TV bracket [02] to the arm assembly [03]. There is an
audible click when the parts are correctly assembled.

J

6901-002114<01>



4-3 Secure the arm

i

I TILT TV UPWARD. Install and tighten locking screw [22].

r 3
(®)
R
\ p2—@ )
5 Adjustments
5-1 Remove wall plate inserts
e 2
%m
ﬂ i
- W=
o || 0
. En .l"'/ m
M‘
q - y
\
(]
[03]
: J
6901-002114 <01> 11




5-3 Adjust up/down tilt tension

4 \
[03]
\_ J
5-4 Adjust arm tension
=i : N
_J
N
O
1
[ .
/ ¥
@
0 132] ©
@
)
/
\_ g ﬂ% ), Y,

Loosen screws. Adjust level. Re-tighten. screws

6901-002114<01>



6 Cable Management

1. Fully extend the arm [03]. Remove cable covers (C).

A 2. Install the cable tie clips [29] and ties [30] into the bottom
of the arm, as shown.

3. Pull each arm to its full extension then route the cables
through the arm, leaving enough slack to prevent
stretching the cables when the arm is moved.

Reattach covers (C).

Troubleshooting and Maintenance

To remove the TV: (See illustrations in step 4.)
1. Unscrew the locking screw [22].

2. Push to release the locking tab (L).

3. Carefully lift the TV from the arm [03].

TV will not hold the downward tilt position and floats upward:
1. Adjust tilt tension setting (see step 5-3).
2. If the problem persists, use a bracket installation option that uses longer spacers (see step 1-4).

TV will not hold the home position and floats downward:
1. Adjust tilt tension setting (see step 5-3).
2. If the problem persists, use a bracket installation option that uses shorter spacers (see step 1-4).

6901-002114 <01> 13



CONSIGNES DE SECURITE IMPORTANTES - CONSERVEZ CES INSTRUCTIONS - VEUILLEZ LIRE ATTENTIVEMENT LE MANUEL
AVANT D’UTILISER CE PRODUIT

Ca ractéristiq ues teChniqueS Voir les illustrations de la page 3.

Capacité de charge - NE PAS DEPASSER : 61 kg (135 Ib) incluant le téléviseur et tous les accessoires.
Pivotement : £90°

Inclinaison : de +5°a -15°

Niveau : +5°

ATTENTION : Evitez les dommages matériels et les blessures!
Ne pas utiliser ce produit a d'autres fins que celles spécifiées par le fabricant.
Le mur doit pouvoir supporter cing fois le poids total du moniteur et du support.
Ce produit n'est pas congu pour étre utilisé sur des murs dont les montants sont en métal!
Si vous ne comprenez pas toutes ces instructions ou si vous avez des doutes sur la sécurité de I'installation, du montage ou de I'utilisation de ce produit,
veuillez contacter un installateur qualifié ou le service a la clientéle.
X Lefabricant n’est pas responsable des blessures ou des dommages causés par une mauvaise utilisation ou un montage incorrect.

Ca ractéristiq ues teChniqueS Voir les illustrations de la page 3.

llllbllll

Outils nécessaires Voir les illustrations a la page 4.

Piéces et qUincai"erie fournies Voir les illustrations de la page 4.

A AVERTISSEMENT : Ce produit contient de petites piéces qui peuvent représenter un risque d’étouffement.

Avant de commencer l'assemblage, assurez-vous que toutes les piéces sont présentes et qu’elles ne sont pas endommagées. Si une piece est manquante ou
endommagée, ne retournez pas les piéces endommagées a votre revendeur. Contactez plutot le service clientéle. N'utilisez jamais de pieces endommagées!
REMARQUE : M4, M5, M6, ou M8 décrit le diamétre et mm décrit la longueur des vis qui sont identifiées M# X ## mm. Les pieces comprises ne doivent pas
nécessairement étre toutes utilisées.

1 Attachez les brides de montage au téléviseur

1-1 Déterminez la configuration des trous du téléviseur voir les illustrations de la page 5.

Desserrez les attaches du haut [A] et du bas [B].

Réglez la plaque du téléviseur [02] pour qu'elle s'ajuste a la configuration de trous de votre téléviseur.
Assurez-vous que la colonne centrale est alignée avec le centre de votre téléviseur.

Serrez les attaches du haut (A) et du bas (B). Ne pas trop serrer.

1-2 Sélectionnez le diamétre et la longueur de la quincaillerie voiresillustrations de la page 6.

Le type de téléviseur vous aidera a choisir la configuration de la quincaillerie a utiliser. Faites correspondre votre type de téléviseur a I'une des configurations de
quincaillerie suggérées a la page suivante.
A. Option d'installation avec des entretoises de 4 ou 7 mm (téléviseur a dos plat)
B. Option d'installation avec des entretoises de 14 mm (téléviseur avec dos irrégulier)
C. Option d'installation avec des entretoises de 24 ou 38 mm (pour les téléviseurs avec un dos irrégulier qui nécessitent plus long que les 14 mm donnés par
les entretoises.)
Serrez a la main les vis dans les orifices filetés au dos du téléviseur afin de déterminer le diamétre de vis approprié (M4, M5, M6, ou M8).

A\ ATTENTION : Evitez les dommages matériels et les blessures! Assurez-vous qu'il y a suffisamment de filets pour installer solidement les supports sur le moniteur.
Si vous sentez une résistance, arrétez immédiatement et contactez le Service a la clientéle. Utilisez la combinaison la plus courte possible de vis et d’entretoise nécessaire.
L'utilisation d'une quincaillerie trop longue pourrait endommager le téléviseur.

1-3 Fixez les entretoises aux supports voirlesillustrations de la page 6.

1. Poussez la rondelle a épaulement [21] dans les orifices appropriés des supports [02].

2. Pressezlarondelle a épaulement [21] dans I'entretoise que vous avez sélectionnée a I'étape 1-2.

Sil'arriére du téléviseur est plat, utilisez les entretoises de 4 mm ou de 7 mm [16 ou 17].

Sile dos de votre téléviseur est incurvé ou obstrué, ou si vous avez besoin d'un espace plus grand pour les cables, les creux ou les protubérances, utilisez les entretoises
de 14 mm, 24 mm ou 38 mm [18, 19, ou 20].

1-4 Attachez les brides de montage au téléviseur dont I’arriére est plat voir les illustrations de la page 7.

Al'étape 1-2, si vous avez choisi :

le boulon M4 x 20 mm [04] ou M5 x 20 mm [07], utilisez la rondelle M4/M5 [23] et I'entretoise [16].

le boulon M6 x 25 mm [10] utilisez la rondelle M6/M8 [24] et I'entretoise [17].

le boulon M8 x 25 mm de diametre [13] utilisez la rondelle M6/M8 [24] et I'entretoise [16].

Assurez-vous que les supports sont I'horizontale (a niveau) derriére le téléviseur.

Si vous avez besoin de plus d’espace a cause des cables, des creux ou des protubérances, sélectionnez I'une des configurations ci-dessous.

1-4 Attachez les brides de montage au téléviseur avec dos irrégulier voir lesillustrations de Ia page 7.

A l'étape 1-2, si vous avez choisi :

le boulon M4 x 30 mm [05] ou M5 x 30 mm [08], utilisez la rondelle M4/M5 [23] et I'entretoise [18].

le boulon M4 x 40 mm [06] ou M5 x 40 mm [09], utilisez la rondelle M4/M5 [23] et I'entretoise [19].

le boulon M6 x 40 mm [11] ou M8 x 45 mm [14], utilisez |la rondelle M6/M8 [24] et I'entretoise [19].

le boulon M6 x 55 mm [12] ou M8 x 60 mm [15], utilisez la rondelle M6/M8 [24] et I'entretoise [20].

Assurez-vous que les supports sont I'horizontale (a niveau) derriére le téléviseur.

Les configurations standard sont illustrées. Consultez le Service a la clientéle pour toute application particuliére ou si vous avez des doutes quant a la quincaillerie
a utiliser.

14 6901-002114<01>



2 Installation sur des murs a montant de bois

2-1 Trouvez les montants Voir lesiillustrations de la page 8.

Pour obtenir de l'aide afin de déterminer 'emplacement de la plaque murale, consultez le site sanus.com sous la rubrique « Height Finder ».
Vérifiez le centre du montant a I'aide d’un poingon ou d’un clou fin, ou utilisez un localisateur bord a bord.

A\ ATTENTION : Evitez les dommages matériels et les blessures!

X L'épaisseur du matériau de revétement de mur ne doit pas excéder 16 mm (5/8 po).

X Dimension minimale du montant de bois : commune 51 x 102 mm (2 x 4 po) (nominale 38 x 89 mm/1,5 x 3,5 po).

2-2 Marquez I'emplacement sur le mur Voir les illustrations de la page 8.

Mettez la plaque murale [01] a niveau et marquez les emplacements des trous.
2-3 Percez les trous de guidage Voir les illustrations de la page 8.

A\ ATTENTION : Evitez tout dommage matériel ou blessure! Les avant-trous DOIVENT étre percés a une profondeur de 89 mm (3,5 po) a l'aide d'un foret de
5,5 mm (7/32 po).
2-4 Serrez les boulons tire-fond Voir les illustrations de la page 8.

A\ ATTENTION : Evitez tout dommage matériel ou blessure! Une utilisation inadéquate peut réduire la force de rétention du boulon tire-fond. Afin d’éviter tout
dommage matériel ou blessure :

X NEPAS trop serrer les boulons tire-fond [25].

X Serrezles boulons tire-fond [25] jusqu'a ce que les rondelles [27] s'appuient fermement sur la plaque murale [01].

2 Montage sur béton coulé ou blocs de béton

2-1 Marquez I'emplacement sur le mur Voir les illustrations de la page 9.

Pour obtenir de l'aide afin de déterminer 'emplacement de la plaque murale, consultez le site sanus.com sous la rubrique « Height Finder ».
Mettez la plaque murale [01] a niveau et marquez les emplacements des trous.

A ATTENTION : Evitez tout dommage matériel ou blessure!

X  Montez la plaque murale [01] directement sur la surface de béton.

X Epaisseur minimale du béton coulé : 203 mm (8 po).

X Dimension minimale du bloc de béton : 203 mm x 203 mm x 406 mm (8 x 8x 16 po).

2-2 Percez les trous de guidage Voir les illustrations de la page 9.

A ATTENTION : Evitez tout dommage matériel ou blessure!

x Les avant-trous DOIVENT étre percés a une profondeur de 89 mm (3,5 po) a l'aide d’un foret de 10 mm (3/8 po).
X Ne jamais percer dans le mortier entre les blocs.

2-3 Insérez les douilles a expansion et les boulons tire-fond Voir les illustrations de la page 9.

Insérez les douilles a expansion des boulons tire-fond [26]. Insérez ensuite les boulons tire-fond [25] dans la plaque murale [01] et dans les douilles.

A\ ATTENTION : Evitez tout dommage matériel ou blessure! Une utilisation inadéquate peut réduire la force de rétention du boulon tire-fond. Afin d'éviter tout
dommage matériel ou blessure :

X Assurez-vous que les douilles a expansion [26] ne dépassent pas de la surface de béton.

X Serrezles boulons tire-fond [25] jusqu'a ce que les rondelles [27] s'appuient fermement sur la plaque murale [01].

x  NEPAS trop serrer les boulons tire-fond [25].

3 Attachez le bras a la plaque murale

3-1 Alignez les trous Voir les illustrations de la page 10.

Alignez les trous en haut et en bas du bras [03] avec les trous de la plaque murale [01].
3-2 Fixez le bras Voir les illustrations de la page 10.

Fixez I'assemblage du bras [03] a la plaque murale [01] en utilisant le boulon [28]. Serrez avec la clé Allen [32].
4 Fixez le téléviseur au bras

4-1 Positionnez le bras Voir les illustrations de la page 10.

Placez le bras [03] pour que le joint coudé s'appuie sur le mur. Serrez le dispositif de réglage de tension (T) de fagon a immobiliser les bras durant I'installation de la
bride de montage du téléviseur.
4-2 Fixez le support Voir les illustrations de la page 10.

Installez la bride de montage du téléviseur [02] sur I'assemblage du bras [03]. Vous devriez entendre un clic lorsque les piéces sont correctement assemblées.
4-3 Fixez le bras Voir les illustrations de la page 11.

FAIRE PIVOTER LE TELEVISEUR VERS LE HAUT. Installez et serrez la vis de verrouillage [22].
5 Réglages de 5-1 & 5-5 voirlesillustrations des pages 11 et 12.

5-6 Réglez le niveau Voir lesillustrations de la page 12.

Déserrez les vis. Réglez le niveau. Reserrez les vis.

6 Gestion des cables voir lesillustrations a la page 13.

1. Déployez complétement le bras [03]. Retirez le cache du cable (C).

2. Installez les pinces d'attache de cables [29] et les attaches [30] dans le bas du bras, comme illustré.

3. Allongez completement les bras et faites passer les cables dans les bras. Laissez suffisamment de jeu pour éviter que les cables soient étirés lorsque vous bougez le bras.
4, Remettre en place le cache du cable (C).

Dépannage et maintenance

Pour retirer le téléviseur : (consultez les illustrations Le téléviseur ne tiendra pas sa position de pivotement vers le bas et flotte vers le haut :
al'étape 4.) 1. Ajustezle réglage de la tension d'inclinaison (se reporter a I'étape 5-3).
1. Desserrez la vis de verrouillage [22]. 2. Sile probléme persiste, utilisez une option d'installation de support qui n'utilise pas d’entretoise
2. Poussez afin de libérer la languette de (se reporter a I'étape 1-4).
verrouillage (L).

3 L e talévi fai R ird Le téléviseur ne tiendra pas sa position d'origine et flotte vers le bas :
: I’g:ﬁrze Ez(;c3e]ewseur enfaisant a partir de 1. Ajustez le réglage de la tension d'inclinaison (se reporter a I'étape 5-3).
. 2. Sile probléme persiste, utilisez une option d’installation de support qui utilise des entretoises
plus courtes (se reporter a I'étape 1-4).

6901-002114 <01> 15



WICHTIGE SICHERHEITSHINWEISE - BEWAHREN SIE DIESE HINWEISE SORGFALTIG AUF - LESEN SIE VOR DEM GEBRAUCH
DES PRODUKTS BITTE DAS GESAMTE HANDBUCH

Sp@Zifi kationen Siehe Abbildungen auf Seite 3.

Héchstzuldssiges Gesamtgewicht-NICHT UBERSCHREITEN: 61 kg (135 Ib.) inkl. Fernseher und Zubehér
Schwenkbar: £90°

Neigungswinkel: +5° bis -15°

Hohe: £5°

VORSICHT: Vermeiden Sie Verletzungen und Sachschaden!
Verwenden Sie dieses Produkt nur fir den vom Hersteller ausdriicklich angegebenen Zweck.
Die Wand muss das Fiinffache des Gesamtgewichts von Monitor und Halterung tragen konnen.
Dieses Produkt ist nicht fiir die Verwendung an Wanden mit Metalltrdgern geeignet!
Falls Sie diese Anleitung nicht verstehen sollten oder Zweifel beztiglich der sicheren Montage, des Zusammenbaus oder der Verwendung des Produkts haben,
kontaktieren Sie den Kundendienst oder einen qualifizierten Auftragnehmer.
X Der Hersteller haftet nicht fiir Schaden oder Verletzungen, die durch falsche Montage oder Verwendung verursacht werden.

TeCh n iSChe Daten Siehe Abbildungen auf Seite 3.

Xlllbllll

ErforderIiChe Werkzeuge Siehe Abbildungen auf Seite 4.

Mitgelieferte Teile und Befestigungsmaterialien siche abbildungen auf seite 4.

A WARNUNG: Dieses Produkt enthilt kleine Teile, die beim Verschlucken zum Erstickungstod fiihren kénnen.

Priifen Sie vor Montagebeginn, ob alle Teile vorhanden und unbeschadigt sind. Falls Teile fehlen oder beschédigt sind, bringen Sie das Produkt nicht zum Handler
zuriick, sondern wenden Sie sich an den Kundendienst. Verwenden Sie niemals beschéddigte Teile!

HINWEIS: Bei Schrauben mit der Bezeichnung M# X ##mm steht M4, M5, M6 oder M8 fiir den Durchmesser und mm fiir die Lange. Es wird nicht das gesamte
mitgelieferte Befestigungsmaterial verwendet.

1 Befestigen der Anschlussplatten am Fernseher

1-1 Bestimmen Sie das Lochbild des Fernsehers siche Abbildungen auf seite 5.

Losen Sie die oberen [A] und unteren [B] Schrauben.

Passen Sie die Monitorplatte [02] an das Lochbild Ihres Fernsehers an.

Die mittlere Saule muss genau mit der Mitte des Fernsehers ausgerichtet sein.

Ziehen Sie die oberen [A] und unteren [B] Schrauben fest. Ziehen Sie Schrauben nicht zu fest an.

1-2 Wahlen Sie die Lange und den Durchmesser Befestigungsmaterialien aus siehe Abbildungen auf Seite 6.

Ihr Fernsehertyp wird lhnen beim Bestimmen der richtigen Konfiguration der Befestigungsmaterialien behilflich sein. Stimmen Sie lhren Fernsehertyp mit den
Befestigungsmaterialien nach den auf der nachsten Seite angegebenen Konfigurationsvorschlagen ab.

A. Montage mit 4-mm- oder 7-mm-Abstandhaltern (Fernseher mit flacher Riickseite)

B. Montage mit 14-mm-Abstandhaltern (Fernseher mit unebener Riickseite)

C. Montage mit 24-mm- oder 38-mm-Abstandhaltern (Fir Fernseher mit unebener Riickseite, fiir die 14-mm-Abstandhalter zu kurz sind.)

Bestimmen Sie den geeigneten Schraubendurchmesser (M4, M5, M6 oder M8), indem Sie die Schrauben mit der Hand in die Gewindeeinsatze an der Riickseite lhres
Fernsehers schrauben.

A\ VORSICHT: Vermeiden Sie Verletzungen und Sachschiden! Stellen Sie sicher, dass geeignete Gewindegénge fiir die Befestigung der Anschlussplatten am
Monitor vorhanden sind. Falls Sie auf Widerstand stof3en, brechen Sie die Montage unverziiglich ab und rufen Sie den Kundendienst an. Verwenden Sie die kirzeste
Schrauben-Abstandhalter-Kombination, die unter den gegebenen Montagebedingungen méglich ist. Durch die Verwendung von zu langen Schrauben kann lhr
Fernseher beschadigt werden.

1-3 Befestigen Sie die Abstandshalter an den Anschlussplatten siehe Abbildungen auf seite 6.

1. Stecken Sie die Ansatzscheiben [21] durch die entsprechenden Offnungen der Anschlussplatten [02].

2. Drucken Sie die Ansatzscheibe [21] in den Abstandhalter, den Sie in Schritt 1-2 ausgewahlt haben.

Verwenden Sie bei einem Fernseher mit flacher Riickseite entweder 4-mm- oder 7-mm-Abstandhalter [16 bzw. 17].

Wenn lhr Fernseher eine gewdlbte oder unebene Riickseite aufweist oder Sie mehr Platz fiir Kabel, Vertiefungen oder Uberstinde benétigen, verwenden Sie die 14-mm-,
24-mm- or 38-mm-Abstandhalter [18, 19 bzw. 20].

1-4 Befestigen der Anschlussplatten an einem Fernseher mit flacher Riickseite siehe Abbildungen auf seite 7.

Verwenden Sie in Schritt 1-2 mit

M4 x 20 mm-Schrauben [04] oder M5 x 20 mm-Schrauben [07] die M4/M5-Unterlegscheiben [23] und die Abstandhalter [16].
M6 x 25 mm-Schrauben [10] die M6/M8-Unterlegscheiben [24] und die Abstandhalter [17].

M8 x 25 mm-Schrauben [13] die M6/M8-Unterlegscheiben [24] und die Abstandhalter [16].

Vergewissern Sie sich, dass die Anschlussplatten flach auf der Riickseite des Fernsehers anliegen.

Wenn Sie mehr Platz fiir Kabel, Vertiefungen oder Uberstinde benétigen, wihlen Sie eine der nachstehenden Konfigurationen.

1-4 Befestigen der Anschlussplatten an einem Fernseher mit unebener Riickseite siche Abbildungen auf eite 7.

Verwenden Sie in Schritt 1-2 mit

M4 x 30 mm-Schrauben [05] oder M5 x 30 mm-Schrauben [08] die M4/M5-Unterlegscheiben [23] und die Abstandhalter [18].

M4 x 40 mm-Schrauben [06] oder M5 x 40 mm-Schrauben [09] die M4/M5-Unterlegscheiben [23] und die Abstandhalter [19].

M6 x 40 mm-Schrauben [11] oder M8 x 45 mm-Schrauben [14] die M6/M8-Unterlegscheiben [24] und die Abstandhalter [19].

M6 x 55 mm-Schrauben [12] oder M8 x 60 mm-Schrauben [15] die M6/M8-Unterlegscheiben [24] und die Abstandhalter [20].

Vergewissern Sie sich, dass die Anschlussplatten flach auf der Riickseite des Fernsehers anliegen.

Die Abbildungen zeigen Standardkonfigurationen. Fir Spezialanwendungen oder, wenn Sie sich bei der Wahl der Befestigungsmaterialien nicht sicher sind, wenden Sie
sich an den Kundendienst.

16 6901-002114<01>



2 Wandmontage Holzbalken

2-1 Suchen Sie die Balken Ssiehe Abbildungen auf Seite 8.

Hilfe zum Bestimmen der geeigneten Wandplattenposition finden Sie unter Height Finder auf sanus.com.

Stechen Sie mit einer Ahle oder einem diinnen Nagel die Mitte des Balkens bzw. der Balken an, oder verwenden Sie einen Kante-zu-Kante-Balkensucher.
A\ ACHTUNG: Vermeiden Sie Verletzungen und Sachschaden!

X Jegliches Material, das die Wand bedeckt, darf 16 mm (5/8 Zoll) nicht Giberschreiten.

x Mindestmale der Holzbalken: tiblich 51 x 102 mm (2 x 4 Zoll) (nominell 38 x 89 mm /1,5 x 3,5 Zoll).

2-2 Markieren Sie die Bohrlocher siehe Abbildungen auf Seite 8.

Richten Sie die Wandplatte [01] aus und markieren Sie die Stellen fiir die Bohrlocher.
2-3 Bohren Sie Vorbohrungen siehe Abbildungen auf Seite 8.

A\ ACHTUNG: Vermeiden Sie Verletzungen und Sachschiden! Vorbohrungen MUSSEN mit einem 5,5 mm-Bohrer (7/32 Zoll) bis zu 89 mm (3,5 Zoll) tief gebohrt werden.
2-4 Ziehen Sie die Ankerschrauben fest Siehe Abbildungen auf Seite 8.

A\ VORSICHT: Vermeiden Sie Verletzungen und Sachschiden! Eine unsachgemiBe Verwendung kann die Haltekraft der Ankerschraube verringern. Vermeiden Sie
Verletzungen und Sachschaden:

X Ziehen Sie die Ankerschrauben [25] NICHT zu fest an.

x  Ziehen Sie die Ankerschrauben [25] nur so weit an, bis die Unterlegscheiben [27] fest an der Wandplatte [01] anliegen.

2 Wandmontage Massivbeton und Betonblécke

2-1 Markieren Sie die Bohrlocher siehe Abbildungen auf Seite 9.

Hilfe zum Bestimmen der geeigneten Wandplattenposition finden Sie unter Height Finder auf sanus.com.
Richten Sie die Wandplatte [01] aus und markieren Sie die Stellen fiir die Bohrlocher.

A\ VORSICHT: Vermeiden Sie Verletzungen und Sachschaden!

X Montieren Sie die Wandplatte [01] direkt an der Betonflache.

x Mindestdicke der Massivbetonwand: 203 mm (8 Zoll)

X Mindestmale der Betonbldcke: 203 mm x 203 mm x 406 mm (8 x 8 x 16 Zoll)

2-2 Bohren Sie Vorbohrungen siehe Abbildungen auf Seite 9.

A ACHTUNG: Vermeiden Sie Verletzungen und Sachschaden!
x  Vorbohrungen MUSSEN mit einem 10 mm-Bohrer (3/8 Zoll) bis zu 89 mm (3,5 Zoll) tief gebohrt werden.
X Bohren Sie niemals in den Mortel zwischen Steinen.

2-3 Setzen Sie die Diibel und Ankerschrauben ein Siehe Abbildungen auf Seite 9.

Setzen Sie die Ankerschraubendibel [26] ein. Fiihren Sie dann die Ankerschrauben [25] durch die Wandplatte [01] in die Diibel ein.

A\ ACHTUNG: Vermeiden Sie Verletzungen und Sachschaden! Eine unsachgemaBe Verwendung kann die Haltekraft der Ankerschraube verringern. Vermeiden Sie
Verletzungen und Sachschéden:

X Stellen Sie sicher, dass die Diibel [26] biindig mit der Betonoberfldche abschlieBen.

X  Ziehen Sie die Ankerschrauben [25] nur so weit an, bis die Unterlegscheiben [27] fest an der Wandplatte [01] anliegen.

X  Ziehen Sie die Ankerschrauben [25] NICHT zu fest an.

3 Befestigen des Arms an der Wandplatte

3-1 Richten Sie die Locher aus Siehe Abbildungen auf Seite 10.

Richten Sie die Locher oben und unten am Arm [03] an den Lochern in der Wandplatte [01].
3-2 Befestigen Sie den Arm Siehe Abbildungen auf Seite 10.

Bringen Sie die Armvorrichtung [03] mit den Schrauben [28] an der Wandplatte [01] an. Ziehen Sie sie mit einem Inbusschliissel [32] fest.
4 Befestigen des Fernsehers am Arm

4-1 Positionieren Sie den Arm Siehe Abbildungen auf Seite 10.

Positionieren Sie den Arm [03] so, dass ein Winkelstlick an der Wand lehnt. Ziehen Sie Einstellschraube (T) an, um zu verhindern, dass sich der Arm wahrend der
Montage der Anschlussplatte des Fernsehers bewegt.
4-2 Befestigen Sie die Anschlussplatte Siehe Abbildungen auf Seite 10.

Befestigen Sie die Anschlussplate [02] des Fernsehers an der Armvorrichtung [03]. Wenn die Teile richtig zusammengebaut wurden, rasten sie mit einem klickenden
Gerdusch ein.

4-3 Befestigen Sie den Arm Siehe Abbildungen auf Seite 11.
NEIGEN SIE DEN FERNSEHER NACH OBEN. Setzen Sie die Feststellschraube [22] ein und ziehen Sie sie fest.
5 Einstellungen 5-1 bis 5-5 siehe Abbildungen auf Seite 11 und 12.

5-6 Richten Sie den Fernseher waagerecht aus Siehe Abbildungen auf Seite 12.

Losen Sie die Schrauben. Richten Sie den Fernseher waagerecht aus. Ziehen Sie die Schrauben wieder fest.
6 Ka belfijhrung Siehe Abbildungen auf Seite 13.

1. Ziehen Sie den Arm [03] vollstandig aus. Entfernen Sie die Kabelabdeckungen (C).

2. Bringen Sie die Kabelbinderclips [29] und Kabelbinder [30] wie abgebildet am unteren Ende des Arms an.

3. Ziehen Sie den Arm komplett aus und fiihren Sie dann die Kabel durch den Arm. Achten Sie darauf, dass die Kabel ausreichend Spielraum haben, damit der Arm
frei bewegt werden kann.
Bringen Sie die Kabelabdeckungen (C) wieder an.

Fehlerbehebung und Wartung

Entfernen des Fernsehers: (Siehe Abbildungen Fernseher bleibt nicht in nach unten geneigter Position und bewegt sich nach oben.
in Schritt 4.) 1. Stellen Sie die Neigung ein (siehe Schritt 5-3).
1. Lésen Sie die Feststellschraube [22]. 2. Wenn das Problem weiterhin auftritt, wéahlen Sie eine Anschlussoption, die langere Abstandhalter
2. Driicken Sie, um die Verriegelungslasche (L) verwendet (siehe Schritt 1-4).
zu &ffnen. Fernseher bleibt nicht in der Ausgangsstellung und bewegt sich nach unten.
3. Heben Sie den Fernseher vorsichtig vom 1. Stellen Sie die Neigung ein (siehe Schritt 5-3).
Arm [03]. 2. Wenn das Problem weiterhin auftritt, wahlen Sie eine Anschlussoption, die kiirzere Abstandhalter

verwendet (siehe Schritt 1-4).

6901-002114 <01> 17



INSTRUCCIONES IMPORTANTES DE SEGURIDAD. GUARDE ESTAS INSTRUCCIONES. LEA TODO EL MANUAL ANTES DE
UTILIZAR ESTE PRODUCTO.

ESpECiﬁcaCiones Consulte los graficos en la pagina 3.

Peso maximo-NO SUPERAR: 61 kg (135 Ib.) incluidos el televisor y los accesorios
Giro: £90°

Inclinacién: +5°a -15°

Nivelacién: +£5°

PRECAUCION: Evite posibles lesiones personales y dafios materiales.
No utilice este producto para ningun otro propdsito que no sea el explicitamente especificado por el fabricante.
La pared debe ser capaz de soportar hasta cinco veces el peso del monitor y la montura combinados.
iEste producto no esta disefiado para utilizar en paredes con montantes de metal!
Si no entiende las instrucciones o si tiene dudas acerca de la seguridad de la instalacion, el montaje o el uso del producto, pédngase en contacto con el servicio de
atencion al cliente de Sanus Systems o llame a un técnico cualificado.
El fabricante no se responsabiliza de ninguin dafio o lesidn resultante del montaje incorrecto o el uso indebido.

ESpECiﬁcaCiones técnicas Consulte las ilustraciones en la pagina 3.

llllbllll

) ¢

H erram ienta S hecesa rias Consulte las ilustraciones en la pagina 4.

Piezas y elementos de SUjeCién suministrados Consulte las ilustraciones en la pagina 4.

A\ ADVERTENCIA: Este producto contiene piezas pequeiias que podrian causar asfixia si se tragasen.

Antes de comenzar a montar la unidad, verifique que todas las piezas estén incluidas y en buen estado. En caso de que falten piezas o alguna esté daiada, no devuelva
el elemento defectuoso al distribuidor. Péngase en contacto con el servicio de atencidn al cliente. Nunca utilice piezas en mal estado.

NOTA: M4, M5, M6, o M8 describe el diametro, mm describe la longitud de los tornillos que estan etiquetados M# X ##mm. No se utilizaran todos los elementos de
sujecion incluidos.

1 Acople los soportes al televisor

1-1 Determine el patrén de orificios del televisor consuite las ilustraciones en Ia pagina 5.

Afloje los cierres superiores [A] e inferiores [B].

Ajuste la placa del monitor [02] de modo que encaje en el patrén de orificios de su televisor.
Asegurese de que la columna central esté alineada con el centro del televisor.

Apriete los cierres superiores [A] e inferiores [B]. No los apriete demasiado.

1-2 Seleccione el diametro y la longitud de los elementos de sujecidon consulte lasilustraciones en la pagina 6.

El tipo de televisor le ayudara a determinar la configuracion de elementos de sujecion que debe utilizar. Compruebe la configuracion de elementos de sujecion

recomendada para su tipo de televisor en la pagina siguiente.

A. Opcién de instalacion utilizando espaciadores de 4 mm o 7 mm (televisores con la parte posterior plana)

B. Opcidn de instalacion utilizando espaciadores de 14 mm (televisores con la parte posterior irregular)

C. Opcion de instalacion utilizando espaciadores 24 mm o 38 mm (para televisores con la parte posterior irregular que requieren mas longitud de la que ofrece el
espaciador de 14 mm)

Enrosque manualmente los tornillos en los orificios roscados de la parte posterior del televisor para determinar el didametro correcto del tornillo (M4, M5, M6 o M8).

A\ PRECAUCION: Evite posibles lesiones personales y dafios materiales. Verifique que haya roscas adecuadas para sujetar los soportes al monitor. Si nota
resistencia, no contintie y péngase en contacto con el servicio de atencion al cliente. Utilice la combinacion de tornillo y espaciador més corta que se ajuste a sus
necesidades. Si usa elementos de sujecién demasiado largos puede daiar el televisor.

1-3 Acople los espaciadores a los soportes consulte lasilustraciones en la pagina 6.

1. Empuje la arandela de aislamiento [21] a través de las aberturas correspondientes de los soportes [02].

2. Encaje la arandela de aislamiento [21] en el espaciador que seleccion6 en el paso 1-2.

Si el televisor tiene la parte posterior plana, utilice el espaciador de 4 mm o elde 7 mm[16 0 17].

Si el televisor tiene la parte posterior curvada u obstruida, o si necesita mas espacio para cables, huecos o protuberancias, utilice los espaciadores de 14 mm,
24 mmo 38 mm[18, 19 0 20].

1-4 Colocacion de los soportes en un televisor con la parte posterior plana consulte lasilustraciones en la pagina 7.

En el paso 1-2, si selecciond el:

perno de didmetro M4 x 20 mm [04] o M5 x 20 mm [07], utilice la arandela [23] y el espaciador M4/M5 [16].
perno de didmetro M6 x 25 mm [10] utilice la arandela [24] y el espaciador M6/M8 [17].

perno de didmetro M8 x 25 mm [13] utilice la arandela [24] y el espaciador M6/M8 [16].

Asegurese de que los soportes estén a igual altura en la parte posterior del televisor.

Si necesita espacio adicional para cables, huecos o protuberancias, elija una de las configuraciones siguientes.

1-4 Colocacion de los soportes en un televisor con la parte posterior irregular consulte las ilustraciones en la pagina 7.

En el paso 1-2, si selecciond el:

perno de didmetro M4 x 30 mm [05] o M5 x 30 mm [08], utilice la arandela [23] y el espaciador M4/M5 [18].

perno de didmetro M4 x 40 mm [06] o M5 x 40 mm [09], utilice la arandela [23] y el espaciador M4/M5 [19].

perno de didmetro M6 x 40 mm [11] o0 M8 x 45 mm [14], utilice |la arandela [24] y el espaciador M6/M8 [19].

perno de didmetro M6 x 55 mm [12] o M8 x 60 mm [15], utilice la arandela [24] y el espaciador M6/M8 [20].

Asegurese de que los soportes estén a igual altura en la parte posterior del televisor.

Se muestran las configuraciones estandar. Para aplicaciones especiales, o si no esta seguro de la seleccién de elementos de sujecién, pdngase en contacto con el servicio
de atencion al cliente

18 6901-002114<01>



2 Montaje en pared Montante de madera

2-1 Localice los montantes Consulte las ilustraciones en la pagina 8.

Si necesita ayuda para determinar la posicion de la placa de pared, consulte Height Finder en sanus.com.

Verifique el centro de los montantes utilizando un punzén, un clavo fino o un localizador de montantes de borde a borde.
A\ PRECAUCION: Evite posibles lesiones personales y dafios materiales.

x  Ningun material que cubra la pared debe superar los 16 mm (5/8 in.).

x Tamano minimo del montante de madera: comun 51x102 mm (2 x 4 in.) (hnominal 38x89 mm /1,5 x 3,5 in.)

2-2 Marque la pared Consulte las ilustraciones en la pagina 8.

Nivele la placa de pared [01] y marque la posicién de los orificios.
2-3 Taladre los orificios guia Consulte las ilustraciones en la pagina 8.

A PRECAUCION: Evite posibles lesiones o dafios materiales. Los orificios guia DEBEN taladrarse hasta una profundidad de 89 mm (3,5 in.), utilizando una broca de
5,5mm (7/32 in.) de diametro.
2-4 Apriete los pernos tirafondo Consulte las ilustraciones en la pagina 8.

A\ PRECAUCION: Evite posibles lesiones o dafios materiales. El uso incorrecto podria reducir la capacidad de sujecién del perno tirafondo. Para evitar posibles
lesiones o dafos materiales:

x NO apriete excesivamente los pernos tirafondo [25].

X Apriete los pernos tirafondo [25] solo hasta que las arandelas [27] queden firmemente sujetas contra la placa de pared [01].

2 Montaje en pared Hormigén macizo o bloque de hormigén

2-1 Marque la pared Consulte las ilustraciones en la pagina 9.

Si necesita ayuda para determinar la posicion de la placa de pared, consulte Height Finder en sanus.com.
Nivele la placa de pared [01] y marque la posicion de los orificios.

A PRECAUCION: Evite posibles lesiones o dafios materiales.

X Monte la placa de pared [01] directamente sobre la superficie de hormigon.

X Grosor minimo del hormigén macizo: 203 mm (8 in.)

X Tamafo minimo del bloque de hormigén: 203 mm x 203 mm x 406 mm (8 x 8x 16 in.)

2-2 Taladre los orificios guia Consulte las ilustraciones en la pagina 9.

A PRECAUCION: Evite posibles lesiones o dafios materiales.

x Los orificios guia DEBEN taladrarse hasta una profundidad de 89 mm (3,5 in.), utilizando una broca de 10 mm (3/8 in.) de diametro.
x  Nunca taladre sobre el cemento entre los bloques.

2-3 Inserte los anclajes y los pernos tirafondo Consulte las ilustraciones en la pagina 9.

Inserte los anclajes de los pernos tirafondo [26]. A continuacion inserte los pernos tirafondo [25] a través de la placa de pared [01] en los anclajes.

A\ PRECAUCION: Evite posibles lesiones o dafios materiales. El uso incorrecto podria reducir la capacidad de sujecién del perno tirafondo. Para evitar posibles
lesiones o dafios materiales:

x  Asegurese de que los anclajes [26] estén asentados al mismo nivel de la superficie de hormigén.

X Apriete los pernos tirafondo [25] solo hasta que las arandelas [27] queden firmemente sujetas contra la placa de pared [01].

x  NO apriete excesivamente los pernos tirafondo [25].

3 Acople el brazo a la placa de pared

3-1 Alinee los orificios Consulte las ilustraciones en la pagina 10.

Alinee los orificios de la parte superior e inferior del brazo [03] con los orificios de la placa de pared [01].
3-2 Fije el brazo Consulte las ilustraciones en la pagina 10.

Fije el conjunto del brazo [03] a la placa de pared [01] utilizando el perno [28]. Apriételo con la llave Allen [32].

4 Acople el televisor al brazo

4-1 Posicione el brazo Consulte las ilustraciones en la pagina 10.

Posicione el brazo [03] de modo que el codo quede presionado contra la pared. Apriete el ajuste de tension (T) para evitar que los brazos se muevan mientras instala el
soporte del televisor.

4-2 Acople el brazo Consulte las ilustraciones en la pagina 10.

Acople el soporte del televisor [02] al conjunto del brazo [03]. Se escuchard un clic cuando las partes queden montadas correctamente.
4-3 Fije el brazo Consulte las ilustraciones en la pagina 11.

INCLINE EL TELEVISOR HACIA ARRIBA. Instale y apriete el tornillo de bloqueo [22].
5 AjUStES 5-1 @ 5-5 consulte lasilustraciones en las paginas 11y 12.

5-6 Ajuste el nivel Consulte las ilustraciones en la pagina 12.

Afloje los tornillos. Ajuste el nivel. Vuelva a apretar los tornillos.
6 Gestion de cables consulte las ilustraciones en la pagina 13.

1. Extienda totalmente el brazo [03]. Retire las cubiertas de los cables (C).

2. Instale los clips sujetacables [29] y las bridas [30] en la parte inferior del brazo, tal como se muestra.

3. Estire cada brazo hasta su maxima extensién y luego dirija los cables a través del brazo, de modo que quede suficiente holgura para evitar tirar del cable cuando se
mueve el brazo.

4 Vuelva a colocar las cubiertas (C).

Resolucion de problemas y mantenimiento

Para retirar el televisor: (Consulte las ilustraciones El televisor no mantiene la posicion de inclinaciéon hacia abajo y se mueve hacia arriba:

del paso 4.) 1. Ajuste la tensién de inclinacién (consulte el paso 5-3).

1. Desenrosque el tornillo de bloqueo [22]. 2. Siel problema persiste, utilice una opcién de instalacién de soporte con espaciadores més largos
2. Empuje para liberar la pestaia de bloqueo (L). (consulte el paso 1-4).

3. Levante con cuidado el televisor para

separarlo del brazo [03]. El televisor no mantiene la posicion inicial y se mueve hacia abajo:

1. Ajuste la tension de inclinacién (consulte el paso 5-3).
2. Siel problema persiste, utilice una opcion de instalacién de soporte con espaciadores mas cortos
(consulte el paso 1-4).

6901-002114 <01> 19



Portugueés
I INFORMACOES DE SEGURANGA IMPORTANTES - GUARDE ESTAS INSTRUGCOES - LEIA O MANUAL INTEIRO ANTES DE USAR |

ESpeCificag(")eS Consulte as ilustragdes na pagina 3.

Capacidade de peso—Nf\O EXCEDER: 61 kg (135 Ib.), incluindo TV e acessoérios
Giro: £90°

Inclinagdo: +5°a-15°

Nivel: +5°

CUIDADO: Evite possiveis ferimentos pessoais e dano a propriedade!
Nao use este produto para uma finalidade diferente daquela explicitamente especificada pelo fabricante.
A parede tem que ser capaz de suportar cinco vezes o peso do monitor e do suporte combinados.
Este produto néo foi projetado para uso em paredes com parafusos de metal!
Se houver duvida sobre essas instrucdes ou sobre a seguranca da instalagdo, montagem ou uso deste produto, entre em contato com o Atendimento ao Cliente
ou ligue para um prestador de servicos qualificado.
X O fabricante nao se responsabiliza por danos ou ferimentos causados por montagem ou uso incorretos.

EspeCificagées técnicas Consulte as ilustracdes na pagina 3.

Xlllbllll

Ferramentas neceSSériaS Consulte as ilustragoes na pagina 4.

Pecas e ferramentas fornecidas consulte asilustragoes na pagina 4.

A AVISO: Este produto contém itens pequenos que podem oferecer risco de sufocamento se engolidos.
Antes de iniciar a montagem, verifique se todas as pecas estao incluidas e intactas. Se qualquer peca estiver faltando ou se estiver danificada, ndo devolva o item
danificado para seu fornecedor; entre em contato com o Atendimento ao Cliente. Nunca use pecas danificadas!

OBSERVACAO: M4, M5, M6 ou M8 descrevem o diametro, mm descreve o comprimento dos parafusos identificados como M# X ## mm. Nem todas as ferramentas
incluidas serdo usadas.

1 Prenda os suportes na TV

1-1 Determine o padréo de orificio da TV consulteas ilustragbes na pagina 5.

Afrouxe os fixadores superior [A] e inferior [B].

Ajuste a placa do monitor [02] para encaixar no padréo de orificio da sua TV.
Verifique se a coluna central esté alinhada com o centro da TV.

Aperte os fixadores superior (A) e inferior (B). Ndo aperte demais.

1-2 Selecione o diametro e o comprimento do hardware consulte as ilustragses na pagina 6.

O tipo da TV ajudara a determinar qual configuragao que deve ser usada. Combine o tipo da sua TV com a configurag¢do na préxima péagina.

A. Instalacao usando espacadores de 4 ou 7 mm (TVs com parte traseira plana)

B. Instalacdo usando espacadores de 14 mm (TVs com parte traseira irregular)

C. Instalagéo usando espacadores de 24 ou 38 mm (para TVs com parte traseira irregular e que exigem um comprimento maior do que o oferecido por um espagador
de 14 mm.)

Rosqueie manualmente os parafusos nas inser¢des rosqueadas, na parte traseira da TV, para determinar o didmetro correto do parafuso (M4, M5, M6, ou M8).

A\ CUIDADO: Evite possiveis ferimentos pessoais e dano a propriedade! Verifique se ha roscas adequadas para prender os suportes no monitor. Se vocé encontrar
resisténcia, pare imediatamente e contate o servico ao cliente. Use a combinacdo mais curta de parafuso e espacador para acomodar suas necessidades. Sua TV pode
ser danificada se vocé usar hardware longo demais.

1-3 Prenda os espagadores Nos suportes consulte asilustragées na pagina 6.

1. Empurre a arruela de pressao [21] pelas aberturas adequadas dos suportes [02].

2. Encaixe a arruela de pressao [21] no espacador selecionado na etapa 1-2.

Se a TV tiver a parte traseira plana, use o espacador de 4 mm ou 7 mm [16 ou 17].

Se a TV tiver a parte traseira curva ou obstruida, ou se vocé precisar de mais espaco para cabos, recuos ou protuberancias, use o espagador de 14 mm, 24 mm ou 38 mm
[18, 19 ou 20].

1-4 Prenda os suportes a uma TV com a parte traseira plana consulte asilustragses na pagina 7.

Na etapa 1-2, se vocé selecionou o:

Parafuso M4 x 20 mm [04] ou M5 x 20 mm [07], use a arruela M4/M5 [23] e o espacador [16].

Parafuso M6 x 25 mm [10], use a arruela M6/M8 [24] e o espacador [17].

Parafuso M8 x 25 mm [13], use a arruela M6/M8 [24] e o espacador [16].

Confirme que os suportes estdo nivelados na parte de tras da TV.

Se vocé precisar de mais espago para cabos, recuos ou protuberancias, escolha uma das configuragdes abaixo.

1-4 Prenda os suportes a uma TV com a parte traseira irregular consulte asilustragses na pagina 7.

Na etapa 1-2, se vocé selecionou o:

Parafuso M4 x 30 mm [05] ou M5 x 30 mm [08], use a arruela M4/M5 [23] e o espacador [18].

Parafuso M4 x 40 mm [06] ou M5 x 40 mm [09], use a arruela M4/M5 [23] e o espacador [19].

Parafuso M6 x 40 mm [11] ou M8 x 45 mm [14], use a arruela M6/M8 [24] e o espacador [19].

Parafuso M6 x 55 mm [12] ou M8 x 60 mm [15], use a arruela M6/M8 [24] e o espacador [20].

Confirme que os suportes estdo nivelados na parte de tras da TV.

As configuragdes padrdo sao mostradas. Para aplicagdes especiais, ou se vocé ndo tiver certeza sobre sua selecao de ferramentas, contate o Servigo ao cliente.

20 6901-002114<01>



2 Pino de madeira montado na parede

2-1 Localize os pinos Consulte as ilustragées na pagina 8.

Para obter assisténcia na determinacéo do local da placa da parede, consulte sanus.com.

Verifique o centro do(s) pino(s) com um furador ou um prego fino, ou use um localizador de pino borda a borda.
A\ CUIDADO: Evite possiveis ferimentos pessoais e dano a propriedade!

X Qualquer material que cubra a parede nao deve exceder 16 mm (5/8 pol.).

x Tamanho minimo do pino de madeira: comum 51x102 mm (2 x 4 pol.) (nominal 38x89 mm /1,5 x 3,5 pol.)
2-2 Marque a parede Consulte as ilustragées na pagina 8.

Nivele a placa de parede [01] e marque os locais de furo.
2-3 Faga os furos-piloto Consulte as ilustragdes na pagina 8.

A CUIDADO: Evite possiveis ferimentos ou dano & propriedade! Os furos-piloto DEVEM ser perfurados até uma profundidade de 89 mm (3,5 pol.), usando uma
broca de 5,5 mm (7/32 pol.) de diametro.
2-4 Aperte os parafusos interfragmentarios Consulte as ilustragoes na pagina 8.

A\ CUIDADO: Evite possiveis ferimentos ou dano a propriedade! O uso incorreto pode reduzir a poténcia de fixacio do parafuso interfragmentario.
Para evitar possiveis ferimentos ou dano a propriedade:

x  NAO aperte demais os parafusos interfragmentarios [25].

X Aperte os parafusos interfragmentarios [25] somente até as arruelas [27] serem puxadas contra a placa da parede [01].

2 Montagem na parede Concreto sélido e bloco de concreto

2-1 Marque a parede Consulte as ilustracdes na pagina 9.

Para obter assisténcia na determinacéo do local da placa da parede, consulte sanus.com.
Nivele a placa de parede [01] e marque os locais de furo.

A\ CUIDADO: Evite possiveis ferimentos ou dano a propriedade!

X Monte a placa da parede [01] diretamente na superficie de concreto.

X Espessura minima do concreto sélido: 203 mm (8 pol.)

X Tamanho minimo do bloco de concreto: 203 mm x 203 mm x 406 mm (8 x 8 x 16 pol.)
2-2 Faga os furos-piloto Consulte as ilustragées na pagina 9.

A\ CUIDADO: evite possiveis ferimentos ou dano a propriedade!

X Os furos-piloto DEVEM ser perfurados até uma profundidade de 89 mm (3,5 pol.) usando uma broca de 10 mm (3/8 pol.) de diametro.
X Nunca perfure na argamassa entre os blocos.

2-3 Insira as ancoras e os parafusos interfragmentarios Consulte as ilustragdes na pagina 9.

Insira as ancoras do parafuso interfragmentario [26]. Depois insira os parafusos interfragmentarios [25] através da placa de parede [01] e nas ancoras.
A\ CUIDADO: Evite possiveis ferimentos ou dano a propriedade! O uso incorreto pode reduzir a poténcia de fixagcdo do parafuso interfragmentario.
Para evitar possiveis ferimentos ou dano a propriedade:

x  Certifique-se de que as ancoras [26] assentam de forma plana na superficie de concreto.

X Aperte os parafusos interfragmentérios [25] somente até as arruelas [27] serem puxadas contra a placa da parede [01].

X  NAO aperte demais os parafusos interfragmentarios [25].

3 Prenda o brac¢o na placa da parede

3-1 Alinhe os furos Consulte as ilustracées na pagina 10.

Alinhe os orificios na parte de cima e de baixo do braco [03] com os orificios na placa de parede [01].
3-2 Prenda o brago Consulte as ilustracées na pagina 10.

Prenda o conjunto do brago [03] na placa da parede [01] usando o parafuso [28]. Aperte com a chave allen [32].

4 Prenda a TV no braco

4-1 Posicione o brago Consulte as ilustragdes na pagina 10.

Posicione o brago [03] de modo que o conector angular fique pressionado contra a parede. Aperte o ajuste de tensao (T) para impedir que os bragos se movam durante
ainstalagdo do suporte da TV.
4-2 Prenda o suporte Consulte as ilustragées na pagina 10.

Prenda o suporte da TV [02] no conjunto do brago [03]. Um clique audivel ocorre quando as partes sao unidas corretamente.
4-3 Prenda o brago Consulte as ilustracées na pagina 11.

INCLINE A TV PARA CIMA. Instale e aperte o parafuso de trava [22].
5 AjllStES 5-1 a 5-5 consulteas ilustracées nas paginas 11 e 12.

5-6 Ajuste o nivel Consulte as ilustragdes na pagina 12.

Solte os parafusos. Ajuste o nivel. Re-aperte os parafusos.
6 Tratamento dos cabos consulte as ilustragdes na pagina 13.

1. Estenda o brago completamente [03]. Remova as canaletas de cabo (C).

2. Instale as bragadeiras de cabo [29] e bracadeiras [30] na parte inferior do braco, conforme mostrado.
3. Puxe cada braco completamente e direcione os cabos através dos bracos, deixando folga suficiente para evitar que os cabos sejam estendidos quando o brago
for movido.

4, Recoloque as canaletas (C).
Solucao de problemas e manutencao

Para remover a TV: (Consulte as ilustracdes ATV ndo mantém a posicdo de inclinacdo para baixo e flutua para cima:

na etapa 4.) 1. Ajuste a configuragdo da tensédo de inclinagdo (consulte a etapa 5-3).

1.  Desaparafuse o parafuso de trava [22]. 2. Se o problema persistir, use uma opcao de instalacdo do suporte que utilize espacadores maiores
2. Empurre para soltar a lingueta da trava (L). (consulte a etapa 1-4).

3. Levante cuidadosamente a TV do braco [03]. . 3 . i
A TV ndo mantém a posicao inicial e flutua para baixo:

1. Ajuste a configuracdo da tenséo de inclinagao (consulte a etapa 5-3).
2. Se o problema persistir, use uma opcao de instalacdo do suporte que utilize espagcadores menores
(consulte a etapa 1-4).

6901-002114 <01> 21



Nederlands

BELANGRIJKE VEILIGHEIDSINSTRUCTIES - BEWAAR DEZE INSTRUCTIES - LEES DE VOLLEDIGE HANDLEIDING

VOORAFGAAND AAN HET GEBRUIK

SpECificaties Raadpleeg de afbeeldingen op pagina 3

Gewichtscapaciteit-NIET OVERSCHRIJDEN: 61 kg (135 Ib.) inclusief televisie en accessoires
Zwenking: £90°

Kanteling: +5° tot -15°

Waterpas: £5°

VOORZICHTIG: Voorkom mogelijk persoonlijk letsel en apparatuurschade!
Gebruik dit product niet voor doeleinden die niet expliciet zijn gespecificeerd door de fabrikant.
De wand moet geschikt zijn om vijf keer het gecombineerde gewicht van het scherm en de montagesteun te ondersteunen.
Dit product is niet ontworpen voor gebruik aan een muur met een metalen constructie!
Als u deze instructies niet begrijpt of twijfelt over de veiligheid van de installatie, de montage of het gebruik van dit product, neemt u contact op met de
klantenservice of belt u met een erkend vakman.
x  De fabrikant is niet aansprakelijk voor schade of letsel als gevolg van onjuiste montage of verkeerd gebruik.

TeCh n iSChe SpeCiﬁcaties Raadpleeg de afbeeldingen op pagina 3

llllbllll

BenOdigd gereed SCha p Raadpleeg de afbeeldingen op pagina 4.

Meegeleverde onderdelen en materialen zi e atbeeldingen op pagina .

A\ WAARSCHUWING! pit product bevat kleine onderdelen die verstikkingsgevaar kunnen opleveren als ze worden ingeslikt.

Controleer voor de montage of alle onderdelen onbeschadigd aanwezig zijn. Mochten er onderdelen ontbreken of beschadigd zijn, breng het beschadigde item dan
niet terug naar de dealer, maar neem contact op met de klantenservice. Gebruik nooit beschadigde onderdelen!

OPMERKING: M4, M5, M6 of M8 is de diameter en mm is de lengte van schroeven die zijn voorzien van het label M# X ##mm. Niet alle bijgeleverde materialen zullen
worden gebruikt.

1 De beugels aan de televisie monteren

1-1 Het gatenpatroon voor de televisie bepalen zie de afbeeldingen op pagina 5.

Draai de bovenste [A] en onderste [B] bevestigingen los.

Pas de televisieplaat [02] zodanig aan dat deze past bij het gatenpatroon van uw televisie.
Zorg dat de middenkolom is uitgelijnd met het midden van uw televisie.

Draai de bovenste [A] en onderste [B] bevestigingen vast. Draai ze niet te vast.

1-2 De diameter en lengte van het materiaal selecteren Raadpleeg de afbeeldingen op pagina 6.

Op basis van het type televisie kunt u bepalen welke materialenconfiguratie u moet gebruiken. Zoek de voorgestelde materialenconfiguratie voor uw type televisie op
de volgende pagina.
A. Installatieoptie met afstandhouders van 4 of 7 mm (televisies met een platte achterkant)
B. Installatieoptie met afstandhouders van 14 mm (televisies met een onregelmatige achterkant)
C. Installatieoptie met afstandhouders van 24 of 38 mm (voor televisies met een onregelmatige achterkant die meer lengte nodig hebben dan de afstandhouder van
14 mm biedt)
U moet de schroeven in de schroefinzetten aan de achterkant van de televisie handmatig vastdraaien, zodat u de juiste schroefdiameter kunt bepalen (M4, M5, M6 of M8).

A\ VOORZICHTIG: Voorkom mogelijk persoonlijk letsel en apparatuurschade! Controleer of er geschikte schroefdraden zijn om de beugels mee op het scherm
te bevestigen. Als u weerstand voelt, moet u onmiddellijk stoppen en contact opnemen met de klantenservice. Gebruik de kortst mogelijke combinatie van schroef en
afstandhouder als nodig is. Als u materialen gebruikt die te lang zijn, kunt u hiermee uw televisie beschadigen.

1-3 De afstandhouders bevestigen aan de beugels zie de afbeeldingen op pagina 6.

1. Duw het schouderplaatje [21] door de toepasselijke openingen van de beugels [02].

2. Klik het schouderplaatje [21] in het afstandhouder dat u in stap 1-2 hebt geselecteerd.

Als uw televisie een vlakke achterkant heeft, gebruikt u de afstandhouder van 4 mm of 7 mm [16 of 17].

Als uw televisie een gebogen achterkant of een achterkant met uitsteeksels heeft, of als u meer ruimte nodig hebt voor kabels, uitsparingen of uitsteeksels, gebruikt u
de afstandhouder van 14 mm, 24 mm of 38 mm [18, 19 of 20].

1-4 De beugels bevestigen aan een televisie met een vlakke achterkant zie de afbeeldingen op pagina 7.

Als uin stap 1-2 het volgende hebt geselecteerd:

M4 x 20 mm [04] of M5 x 20 mm [07]-bout, gebruikt u het M4/M5 plaatje [23] en afstandhouder [16].

M6 x 25 mm-bout [10], gebruik dan de M6/M8-ring [24] en afstandhouder [17].

M8 x 25 mm-bout [13], gebruik dan de M6/M8-ring [24] en afstandhouder [16].

Controleer of de beugels waterpas op de achterkant van de televisie liggen.

Als u extra ruimte nodig hebt voor kabels, uitsparingen of uitsteeksels, kiest u een van de onderstaande configuraties.

1-4 De beugels bevestigen aan een televisie met een onregelmatige achterkant zie de afbeeldingen op pagina 7.

Als uin stap 1-2 het volgende hebt geselecteerd:

M4 x 30 mm [05] of M5 x 30 mm [08] bout, gebruik het M4/M5-ringetje [23] en afstandhouder [18].

M4 x 40 mm [06] of M5 x 40 mm [09] bout, gebruik het M4/M5-ringetje [23] en afstandhouder [19].

M6 x 40 mm [11] of M8 x 45 mm [14] bout, gebruik het M6/M8-ringetje [24] en afstandhouder [19].

M6 x 55 mm [12] of M8 x 60 mm [15] bout, gebruik het M6/M8-ringetje [24] en afstandhouder [20].

Controleer of de beugels waterpas op de achterkant van de televisie liggen.

De standaardconfiguraties worden weergegeven. Voor speciale toepassingen of als u twijfelt over uw materialenkeuze, kunt u contact opnemen met de klantenservice.

22 6901-002114<01>



2 Wandmontage Houten drager

2-1 Plaats de dragers Zie de afbeeldingen op pagina 8.

Voor hulp bij het bepalen van de locatie voor de wandplaat, zie Height Finder op sanus.com.
Zoek het midden van de drager(s) met een priem of een dunne spijker, of gebruik een balkzoeker van rand tot rand.

A\ LET OP: voorkom mogelijk persoonlijk letsel en apparatuurschade!

x Materialen die de muur bedekken, mogen niet dikker zijn dan 16 mm (5/8 in).

x Minimale grootte van houten drager: gebruikelijk 51 x 102 mm (2 x 4 in) (nominaal 38 x 89 mm /1,5 x 3,5 in)
2-2 Markeer de wand Zie de afbeeldingen op pagina 8.

Plaats de wandplaat [01] waterpas en markeer de locaties van de gaten.
2-3 Boor de montagegaten Zzie de afbeeldingen op pagina 8.

A LET OP: Voorkom mogelijk letsel en schade aan eigendommen! De montagegaten MOETEN tot een diepte van 89 mm (3,5 in) worden geboord met behulp van
een boorkop van 5,5 mm (7/32in).
2-4 Draai de bouten vast Zie de afbeeldingen op pagina 8.

A\ VOORZICHTIG: Voorkom mogelijk letsel en schade aan eigendomment! Een onjuist gebruik kan de grip van de bout verminderen. Voorkom persoonlijk letsel of
materiéle schade:

X Draai de bouten NIET te strak [25].

x  Draai de bouten [25] alleen vast tot de afstandhouders [27] stevig tegen de wandplaat [01] zitten.

2 Op wand van solide beton of betonblokken monteren

2-1 Markeer de wand Zie de afbeeldingen op pagina 9.

Voor hulp bij het bepalen van de locatie voor de wandplaat, zie Height Finder op sanus.com.
Plaats de wandplaat [01] waterpas en markeer de locaties van de gaten.

A VOORZICHTIG: Voorkom mogelijk letsel en schade aan eigendomment!

X Bevestig de wandplaat [01] rechtstreeks op het betonnen opperviak.

X Minimale dikte van massief beton: 203 mm (8 in)

X Minimale grootte van betonblok: 203 mm x 203 mm x 406 mm (8 x 8x 16 in.)

2-2 Boor de montagegaten Zie de afbeeldingen op pagina 9.

A\ LET OP: Voorkom mogelijk letsel en schade aan eigendomment
x  De montagegaten MOETEN tot een diepte van 89 mm (3,5 in) worden geboord met behulp van een boorkop van 10 mm (3/8 in.).
x Boor nooit in het cement tussen blokken.

2-3 Breng de pluggen en bouten in Zie de afbeeldingen op pagina 9.

Plaats de pluggen voor de bouten [26]. Steek vervolgens de bouten [25] door de wandplaat [01] en in de pluggen.

A LET OP: Voorkom mogelijk letsel en schade aan eigendommen! Een onjuist gebruik kan de grip van de bout verminderen. Voorkom persoonlijk letsel of
materiéle schade:

X Zorg ervoor dat de pluggen [26] helemaal in het betonoppervlak worden gestoken.

X  Draai de bouten [25] alleen vast tot de afstandhouders [27] stevig tegen de wandplaat [01] zitten.

X Draai de bouten NIET te strak [25].

3 Arm aan wandplaat bevestigen

3-1 Lijn de gaten uit Zie de afbeeldingen op pagina 10.

Lijn de gaten aan de boven- en onderkant van de arm [03] uit met de gaten in de wandplaat [01].
3-2 Zet de arm vast Zie de afbeeldingen op pagina 10.

Zet de arm [03] vast aan de wandplaat [01] met behulp van bout [28]. Draai vast met inbussleutel [32].
4 Bevestig uw televisie aan de arm

4-1Breng de arm in positie Zie de afbeeldingen op pagina 10.

Plaats de arm [03] zodat het draaipunt tegen de muur drukt. Draai de spanningsaanpassing (T) vast om te voorkomen dat de armen bewegen terwijl u de
televisiebeugel installeert.
4-2 Zet de arm vast Zie de afbeeldingen op pagina 10.

Bevestig de televisiebeugel [02] aan de arm [03]. U hoort een klik wanneer de onderdelen goed zijn gemonteerd.
4-3 Zet de arm vast Zie de afbeeldingen op pagina 11.

KANTEL DE TELEVISIE OMHOOG. Plaats borgschroef [22] en draai hem vast.
5 Aanpassingen 5-1 tot en met 5-5 zie de afbeeldingen op pagina's 11 en 12.

5-6 Pas het niveau aan Zzie de afbeeldingen op pagina 12.

Maak de schroeven los. Pas het niveau aan. Zet de schroeven opnieuw vast.
6 Kabelbeheer Raadpleeg de afbeeldingen op pagina 13

1. Trek de arm [03] volledig uit. Verwijder kabelbedekkers (C).

2. Monteer de kabelklemmen [29] [30] in de onderkant van de arm als in de afbeelding.

3. Trekelke arm volledig uit en leg de kabels door de arm, waarbij u voldoende speling bewaart om te voorkomen dat de kabels worden uitgerekt als de arm wordt
bewogen.

4 Bevestig kabelbedekkers (C) opnieuw.

Frobleemoplossing en onderhoud

De televisie verwijderen: (Zie de illustraties bij stap 4.) Televisie blijft niet in de omlaag gekantelde positie staan en beweegt naar boven:

1. Draai de borgschroef [22] los. 1. Pas deingestelde kantelspanning aan (zie stap 5-3).

2. Duw op vergrendelklep (L) om hem vrij 2. Als het probleem zich blijft voordoen, gebruikt u de optie met een beugelinstallatie waarbij langere
te geven. afstandhouders worden gebruikt (zie stap 1-4).

3. Tilde televisie voorzichtig van de arm [03] af. Televisie blijft niet in de standaardpositie staan en beweegt omlaag:

1. Pasdeingestelde kantelspanning aan (zie stap 5-3).
2. Als het probleem zich blijft voordoen, gebruikt u de optie met een beugelinstallatie waarbij kortere
afstandhouders worden gebruikt (zie stap 1-4).

6901-002114 <01> 23



ISTRUZIONI DI SICUREZZA IMPORTANTI - CONSERVARE QUESTE ISTRUZIONI - LEGGERE TUTTE LE ISTRUZIONI PRIMA DI
USARE QUESTO PRODOTTO

SpeCifiChe Vedere le illustrazioni a pagina 3.

Portata-NON ECCEDERE: 61 kg (135 libbre) comprende televisore e accessori
Funzione girevole: +90°

Inclinazione: da +5°a -15°

Livello: £5°

ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone!
Non utilizzare il prodotto per qualsiasi scopo non esplicitamente specificato dal produttore.
La parete deve essere in grado di sostenere cinque volte il peso complessivo del monitor e di tutti i supporti.
Questo prodotto non e progettato per I'uso su pareti con montanti metallici.
Se le istruzioni risultassero poco chiare o in casi dubbi riguardo la sicurezza dell'installazione, dell'assemblaggio o dell'utilizzo del prodotto, contattare I'Assistenza
clienti oppure rivolgersi a un tecnico qualificato.
x|l produttore non é responsabile per danni o lesioni personali derivanti dall'assemblaggio o dall'uso non corretti.

SpeCifiChe tecniChe Vedere le illustrazioni a pagina 3.

Xlllbllll

Strumenti riChiesti Vedere le illustrazioni a pagina 4.

PGZZi e Componenti forniti Vedere le illustrazioni a pagina 4.

A AVVERTENZA: questo prodotto comprende elementi di piccole dimensioni che potrebbero causare il soffocamento in caso di ingestione.
Prima di iniziare il montaggio, assicurarsi di avere tutti i pezzi, e che questi non siano stati danneggiati. Se qualsiasi pezzo manca o risulta danneggiato, non riportare
I'elemento danneggiato in negozio, rivolgersi invece all'Assistenza clienti. Non usare mai pezzi danneggiati!

NOTA: M4, M5, M6 o M8 descrive il diametro, mm descrive la lunghezza delle viti che sono etichettate M# X ##mm. Non tutti i componenti inclusi nella confezione
verranno usati.

1 Fissaggio delle staffe di interfaccia al televisore

1-1 Determinare la sequenza dei fori del televisore vedere leillustrazionia pagina 5.

Allentare i dispositivi di fissaggio superiore [A] e inferiore [B].

Regolare la piastra del monitor [02] in modo che si adatti alla sequenza dei fori di montaggio del televisore.
Assicurarsi che la colonna centrale sia allineata con il centro del televisore.

Serrare i dispositivi di fissaggio superiore (A) e inferiore (B). Non stringere eccessivamente.

1-2 Selezionare la Iunghezza e il diametro dei componenti Vedere le illustrazioni a pagina 6.

Il tipo di televisore puo aiutare a determinare quale configurazione dei componenti usare. Confrontare il tipo di televisore con la configurazione dei componenti

suggerita nella pagina successiva.

A. Opzione di installazione con distanziatori da 4 oppure 7 mm (televisori con il retro piatto)

B. Opzione di installazione con distanziatori da 14 mm (televisori con il retro irregolare)

C. Opzione di installazione con distanziatori da 24 o0 38 mm (per televisori con il retro irregolare che richiedono una lunghezza maggiore di quella fornita dal
distanziatore da 14 mm).

Presentare le viti negli inserti filettati sul retro del televisore per determinare il diametro corretto (M4, M5, M6 o M8).

A\ ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone! Assicurarsi che la parte filettata sia sufficiente ad assicurare le staffe al monitor.
Se si avverte resistenza, fermarsi subito e contattare I'’Assistenza clienti. Per rispondere alle proprie esigenze, utilizzare la combinazione vite/distanziatore piu corta.
L'impiego di componenti troppo lunghi potrebbe danneggiare il televisore.

1-3 Fissare i distanziatori alle staffe vederele illustrazioni a pagina 6.

1. Spingere la rondella spallamento [21] attraverso le opportune aperture delle staffe [02].

2. Far scattare la rondella spallamento [21] nel distanziatore selezionato al passo 1-2.

Se il televisore ha il retro piatto, usare il distanziatore da4 mmoda7 mm[16 0 17].

Se il televisore ha il retro curvo o ostruito, oppure se & necessario uno spazio maggiore per sistemare cavi, incassi o sporgenze, usare un distanziatore da 14 mm, 24 mm
038 mm[18, 19 0 20].

1-4 Fissare le staffe a un televisore con il retro piatto vedere le illustrazioni a pagina 7.

Al passo 1-2, se si selezionail:

bullone M4 x 20 mm [04] o M5 x 20 mm [07], usare la rondella M4/M5 [23] e il distanziatore [16].

bullone M6 x 25 mm [10] usare la rondella M6/M8 [24] e il distanziatore [17].

diametro del bullone M8 x 25 mm [13] usare la rondella M6/M8 [24] e il distanziatore [16].

Verificare che le staffe siano livellate sul retro del televisore.

Se & necessario uno spazio maggiore per sistemare cavi, incassi o sporgenze, scegliere una delle configurazioni sottostanti.

1-4 Fissare le staffe a un televisore con il retro irregolare vedere leillustrazioni a pagina 7.

Al passo 1-2, se si selezionail:

bullone M4 x 30 mm [05] o M5 x 30 mm [08], usare la rondella M4/M5 [23] e il distanziatore [18].

bullone M4 x 40 mm [06] 0 M5 x 40 mm [09], usare la rondella M4/M5 [23] e il distanziatore [19].

bullone M6 x 40 mm [11] 0 M8 x 45 mm [14], usare la rondella M6/M8 [24] e il distanziatore [19].

bullone M6 x 55 mm [12] 0 M8 x 60 mm [15], usare la rondella M6/M8 [24] e il distanziatore [20].

Verificare che le staffe siano livellate sul retro del televisore.

L'illustrazione mostra le configurazioni standard. Per applicazioni particolari, o in caso di qualsiasi dubbio sulla selezione dell’hardware, rivolgersi all’Assistenza clienti.

24 6901-002114<01>



2 Montaggio a parete Montante dilegno

2-1 Individuare i montanti Vedere leillustrazioni a pagina 8.

Per determinare la posizione della piastra, & possibile consultare la funzione di assistenza Height Finder sul sito sanus.com.
Verificare il centro del montante o dei montanti con un punteruolo, un chiodo sottile, oppure con un cercamontanti per rilevare la distanza da bordo a bordo.

A\ ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone!

X Lo spessore di qualsiasi materiale che copre la parete non deve eccedere i 16 mm (5/8 poll.).

X Dimensione minima del montante di legno: comune 51x102 mm (2 x 4 poll.) (nominale 38x89 mm /1,5 x 3,5 poll.)
2-2 Contrassegnare la parete Vedere leillustrazioni a pagina 8.

Mettere a livello la piastra a muro [01] e contrassegnare le posizioni dei fori.
2-3 Praticare i fori guida Vedere leillustrazioni a pagina 8.

A\ ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone! | fori guida DEVONO essere praticati a una profondita di 89 mm (3,5 poll.), con una
punta per trapano del diametro da 5,5 mm (7/32 poll.).
2-4 Serrare i tirafondi Vedere le illustrazioni a pagina 8.

A\ ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone! L'utilizzo improprio potrebbe ridurre la capacita di tenuta dei tirafondi. Per evitare la
possibilita di danni alle cose o lesioni alle persone:

X NON serrare eccessivamente i tirafondi [25].

X Serrare i tirafondi [25] solo fino a quando le rondelle [27] non sono tirate fermamente contro la piastra a muro [01].

2 Montaggio a parete Calcestruzzo o blocchi di calcestruzzo

2-1 Contrassegnare la parete Vedere leillustrazioni a pagina 9.

Per determinare la posizione della piastra, & possibile consultare la funzione di assistenza Height Finder sul sito sanus.com.
Mettere a livello la piastra a muro [01] e contrassegnare le posizioni dei fori.

A ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone!

X Montare la piastra a muro [01] direttamente sulla superficie di calcestruzzo.

X Spessore minimo del calcestruzzo: 203 mm (8 poll.)

X Dimensione minima del blocco di calcestruzzo: 203 mm x 203 mm x 406 mm (8 x 8x 16 poll.)

2-2 Praticare i fori guida Vedere le illustrazioni a pagina 9.

A\ ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone!

x| fori guida DEVONO essere praticati a una profondita di 89 mm (3,5 poll.), con una punta per trapano del diametro da 10 mm (3/8 poll.).
x  Non praticare mai i fori nei giunti di malta tra i blocchi di calcestruzzo.

2-3 Inserire i tasselli e i tirafondi Vedere le illustrazioni a pagina 9.

Inserire i tasselli dei tirafondi [26]. Quindi inserire i tirafondi [25] attraverso la piastra a muro [01] e nei tasselli.

A\ ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone! L'utilizzo improprio potrebbe ridurre la capacita di tenuta dei tirafondi. Per evitare la
possibilita di danni alle cose o lesioni alle persone:

X Assicurarsi che i tasselli [26] siano inseriti a livello rispetto alla superficie di calcestruzzo.

X Serrare i tirafondi [25] solo fino a quando le rondelle [27] non sono tirate fermamente contro la piastra a muro [01].

X NON serrare eccessivamente i tirafondi [25].

3 Fissare il braccio alla piastra a muro

3-1 Allineare i fori guida Vedere leillustrazioni a pagina 10.

Allineare i fori nella parte anteriore e posteriore del braccio [03] con i fori nella piastra a muro [01].
3-2 Assicurare il braccio Vedere le illustrazioni a pagina 10.

Assicurare il gruppo braccio [03] alla piastra a muro [01] con un bullone [28]. Serrare con una chiave a brugola [32].
4 Fissare il televisore al braccio

4-1 Posizionare il braccio Vedere leillustrazioni a pagina 10.

Posizionare il braccio [03] in modo che un gomito sia appoggiato alla parete. Serrare la regolazione della tensione (T) per evitare che i bracci si muovano durante
l'installazione della staffa del televisore.

4-2 Fissare la staffa Vedere le illustrazioni a pagina 10.

Fissare la staffa del televisore [02] al gruppo braccio [03]. Se le parti sono montate correttamente, si dovrebbe sentire un “clic” ben distinto.
4-3 Assicurare il braccio Vedere leillustrazioni a pagina 11.

INCLINARE IL TELEVISORE VERSO L'ALTO. Installare e stringere la vite di fissaggio [22].
5 Regolazioni da 5-1 a 5-5 vedere leillustrazioni alle pagine 11 e 12.

5-6 Regolareil livello vedere le illustrazioni a pagina 12.

Allentare le viti. Regolare il livello. Stringere di nuovo le viti.
6 Gestione dei cavi vedere leillustrazionia pagina 13.

1. Estendere completamente il braccio [03]. Rimuovere il coperchio del cavo (C).

2. Installare i Cable Tie Clip (fermagli serracavo) [29] e le fascette [30] nel fondo del braccio, come illustrato.

3. Portare ciascun braccio all'estensione completa quindi far passare i cavi, lasciando abbastanza gioco da evitarne lo stiramento quando si muove il braccio.
4, Riposizionare i coperchi (C).

Risoluzione dei problemi e manutenzione

Per rimuovere il televisore: (Vedere le illustrazioni Il televisore non mantiene I'inclinazione verso il basso, e si sposta verso l'alto:

al passo 4). 1. Regolare I'impostazione della tensione dell'inclinazione (vedere il passo 5-3).

1. Allentare la vite di bloccaggio [22]. 2. Seil problema persiste, usare un’opzione di installazione con una staffa che impiega distanziatori piu
2. Spingere per rilasciare la linguetta di lunghi (vedere il passo 1-4).

bloccaggio (L).
3. Sollevare con cura il televisore dal
braccio [03].

Il televisore non mantiene la posizione home, e si sposta verso l'alto:

1. Regolare I'impostazione della tensione dell'inclinazione (vedere il passo 5-3).

2. Seil problema persiste, usare un’opzione di installazione con una staffa che impiega distanziatori piu
corti (vedere il passo 1-4).

6901-002114 <01> 25



TARKEITA TURVALLISUUSOHJEITA - SAILYTA NAMA OHJEET - LUE OPAS KOKONAAN ENNEN LAITTEEN KAYTTAMISTA

Tekniset tied Ot Katso kuvat sivulta 3.

Painokapasiteetti-ALA YLITA: 61 kg (135 Ib.) mukaan lukien TV ja mahdolliset lisilaitteet
Kaanto: £90°

Kallistus: +5°--15°

Taso: +£5°

VAROITUS: vilta mahdolliset henkilévahingot ja laitevauriot!
Kayta laitetta vain valmistajan ilmoittamiin kdyttotarkoituksiin.
Seindn taytyy kestaa viisi kertaa ndyton ja telineen yhteispaino.
Laitetta ei voi asentaa seinélle, jossa on metallikoolaus!
Jos et ymmarra nditd ohjeita, tai jos sinulla on laitteen kokoamiseen, asennukseen tai kdyttamiseen liittyvid kysymyksia, ota yhteyttd asiakaspalveluun tai soita
valtuutetulle rakentajalle.
X Valmistaja ei ole vastuussa virheellisen kokoamisen tai kdytdn aiheuttamista vaurioista tai vahingoista.

Tekniset tied Ot Katso kuvat sivulta 3.

llllbllll

Ta rVittavat tyﬁka I ut Katso kuvat sivulta 4.

Toimitetut osat ja kiinnitysosat «atso kuvatsivuitas.

A VAROITUS: Laite siséltaa pienié osia, jotka voivat aiheuttaa tukehtumisvaaran.

Varmista ennen kokoamista, ettd pakkaus sisaltda kaikki osat ja ettei osissa ole vaurioita. Jos osia puuttuu tai ne ovat vaurioituneita, ota yhteyttd asiakaspalveluun;
413 palauta vaurioituneita osia valmistajalle. Ala kdyté vaurioituneita osia!

HUOMAUTUS: M4, M5, M6 tai M8 kertoo ruuvin halkaisijan, mm ruuvin pituuden. Ruuvien merkintdtapa on M# X ##mm. Kaikkia laitteen mukana toimitettuja
kiinnitysosia ei kayteta.

1 Kiinnikkeiden kiinnittaminen televisioon

1-1 Maarita television reikdakuvio Katso kuvatsivulta s.
Loysaa yla- [A] ja ala- [B] kiinnittimet.

Saada TV-levy [02] vastaamaan television reikakuviota.

Varmista, ettd keskipylvéds on kohdistettu television keskikohdan kanssa

Kiristé yla- (A) ja ala- (B) kiinnittimet. Al kirist4 liian tiukalle.

1-2 Valitse kiinnitysosan halkaisija ja pituus «atso kuvat sivulta 6.

Television tyyppi auttaa maarittamaan kaytettavat kiinnitysosat. Katso suositellut tyyppikohtaiset kiinnitysosat seuraavalta sivulta.

A. Asennus 4 tai 7 mm:n vélikappaleiden kanssa (TV:t, joiden takaosa on tasainen)

B. Asennus 14 mm:n vilikappaleiden kanssa (TV:t, joiden takaosa on epasaannéllinen)

C. Asennus 24 tai 38 mm:n vélikappaleiden kanssa (TV:t, joiden takaosa on epdsdanndllinen ja joihin 14 mm:n vélikappale ei ole riittava.)
Ruuvaa ruuveja kdsin TV:n takaosaan maarittadksesi oikean halkaisijakoon (M4, M5, M6 tai M8).

A\ VAROITUS: Vilti mahdolliset henkilsvahingot ja laitevauriot! Varmista, etts kiinnikkeiden kiinnittamiseksi on sopivat kierteet. Jos kohtaat vastustusta, lopeta
vélittdmasti ja ota yhteyttd asiakaspalveluun. Kayta lyhintd mahdollista, tarkoitukseen sopivaa ruuvi-vdlikappale-yhdistelmda. Liian pitkien kiinnitysosien kdyttaminen
voi vaurioittaa TV:ta.

1-3 Liita vdlikappaleet kiinnikkeisiin «katso kuvatsivulta.

1. Paina laippa-aluslevy [21] kiinnikkeiden aukkojen ldpi [02].

2. Napsauta laippa-aluslevy [21] kohdassa 1-2 valittuun vélikappaleeseen.

Jos TV:n takaosa on tasainen, kdytd joko 4 mm:n tai 7 mm:n valikappaleita [16 tai 17].

Jos TV:n takaosa on kaareva tai epasaannollinen, tai jos tarvitset lisdtilaa johtoja, syvennyksia tai ulokkeita varten, kdyta joko 14 mm:n, 24 mm:n tai 38 mm:n valikappaleita
[18, 19 tai 20].

1-4 Kiinnikkeiden kiinnittaminen televisioon, jonka takaosa on tasainen katso kuvatsivulta7.

Jos kohdassa 1-2 valitaan:

M4 x 20 mm [04] tai M5 x 20 mm [07] pultti, kdytd M4/M5-aluslevya [23] ja vélikappaletta [16].

M6 x 25 mm [10] pultti, kdytd M6/M8-aluslevya [24] ja vélikappaletta [17].

M8 x 25 mm [13] pultti, kdytd M6/M8-aluslevya [24] ja valikappaletta [16].

Varmista, ettd kiinnikkeet ovat tasaisesti TV:n takaosaa vasten.

Jos tarvitset lisatilaa johtoja, syvennyksia tai ulokkeita varten, kdyta jotakin alla esitetyistd asennustavoista.

1-4 Kiinnikkeiden kiinnittaminen televisioon, jonka takaosa on epatasainen katso kuvatsivulta 7.

Jos kohdassa 1-2 valitaan:

M4 x 30 mm [05] tai M5 x 30 mm [08] pultti, kdyta M4/M5-aluslevyd [23] ja vélikappaletta [18].

M4 x 40 mm [06] tai M5 x 40 mm [09] pultti, kdytd M4/M5-aluslevya [23] ja vélikappaletta [19].

M6 x 40 mm [11] tai M8 x 45 mm [14] pultti, kdytd M6/M8-aluslevya [24] ja valikappaletta [19].

M6 x 55 mm [12] tai M8 x 60 mm [15] pultti, kdytd M6/M8-aluslevya [24] ja valikappaletta [20].

Varmista, ettd kiinnikkeet ovat tasaisesti TV:n takaosaa vasten.

Kuvassa tavalliset asennustavat. Ota erityistapauksissa ja kiinnitysosien valintaa koskevissa kysymyksissa yhteytta asiakaspalveluun.

26 6901-002114<01>



2 Kiinnittaminen seindlle Koolauspuut

2-1 Etsi koolauspuut Katso kuvat sivulta 8.

Jos tarvitset apua seindlevyn sijainnin maarittamisessa, tutustu Height Finder -sovellukseen osoitteessa sanus.com.
Etsi koolauspuiden keskikohta lavistimelld, ohuella naulalla tai mittarilla.

A\ VAROITUS: viits mahdolliset henkilévahingot ja laitevauriot!

X Seinda peittavan materiaalin paksuus saa olla enintaan 16 mm (5/8 in.).

X Koolauspuiden vahimmaiskoko: tavallinen 51x102 mm (2 x 4 in.) (nimelliskoko 38x89 mm /1.5 x 3.5 in).

2-2 Tee seinddan merkki Katso kuvat sivulta 8.

Aseta seindlevy [01] vaakasuoraan ja merkitse reikien paikat.
2-3 Poraa ohjausreidt Katso kuvat sivulta 8.

A\ VAROITUS: Vilts mahdolliset henkilévahingot ja laitevauriot! Ohjausreikien syvyyden TAYTYY olla vihintdan 89 mm (3.5 in.) ja ne tiytyy porata halkaisijaltaan
5,5 mm:n (7/32 in.) teralla.
2-4 Kirista ankkuriruuvit Katso kuvat sivulta 8.

A\ VAROITUS: Vilta mahdolliset henkildvahingot ja laitevauriot! Virheellinen kaytts voi alentaa kansiruuvien pitovoimaa. Vlta mahdolliset henkilévahingot
ja laitevauriot:

X DO NOT kiristd kansiruuveja [25] liikaa.

x  Kiristd kansiruuveja [25] vain siihen asti, kunnes aluslevyt [27] painuvat tiukasti seindlevya [01] vasten.

2 Kiinnittaminen seinalle betoni tai betoniharkko

2-1 Tee seinddan merkki Katso kuvat sivulta 9.

Jos tarvitset apua seindlevyn sijainnin maarittamisessa, tutustu Height Finder -sovellukseen osoitteessa sanus.com.
Aseta seindlevy [01] vaakasuoraan ja merkitse reikien paikat.

A VAROITUS: viilti mahdolliset henkildvahingot ja laitevauriot!

X Kiinnitd seindlevy [01] suoraan betonipinnalle.

X Betonin vahimmaispaksuus: 203 mm (8 in.)

X Betoniharkon véhimmaéiskoko: 203 mm x 203 mm x 406 mm (8 x 8x 16 in.)

2-2 Poraa ohjausreidt Katso kuvat sivulta 9.

A\ VAROITUS: vilta mahdolliset henkildvahingot ja laitevauriot!

X Ohjausreikien syvyyden TAYTYY olla vihintddn 89 mm (3.5 in.) ja ne taytyy porata halkaisijaltaan 10 mm:n (3/8 in.) teralla.
x Al poraa harkkojen vilissa olevaan laastiin.

2-3 Kirista ankkuriruuvit Katso kuvat sivulta 9.

Kiinnita kansiruuvin ankkurit [26]. Kiinnita sitten kansiruuvit [25] seindlevyn [01] I&pi ankkureihin.

A\ VAROITUS: viita mahdolliset henkilovahingot ja laitevauriot! Virheellinen kayttd voi alentaa kansiruuvien pitovoimaa. Valta mahdolliset henkilsvahingot
ja laitevauriot:

X Varmista, ettd ankkurien [26] kannat ovat samassa tasossa betonipinnan kanssa.

x  Kiristd kansiruuveja [25] vain siihen asti, kunnes aluslevyt [27] painuvat tiukasti seindlevya [01] vasten.

x  ALA kiristd kansiruuveja [25] liikaa.

3 Tukivarren kiinnittaminen seindlevyyn

3-1 Kohdista reidt Katso kuvat sivulta 10.

Kohdista tukivarren [03] yla- ja alareunat seindlevyn [01] reikien kanssa.
3-2 Kiinnita varsi Katso kuvat sivulta 10.

Asenna varsikokoonpano [03] seindlevyyn [01] pultilla [28]. Kiristd kuusiokoloavaimella [32].
4 TV:n kiinnittaminen tukivarteen

4-1 Saada varsi Katso kuvat sivulta 10.

Aseta tukivarsi [03] niin, ettd kulmakappale painuu seinda vasten. Kirista jaykkyyden saato (T). Nain tukivarret eivat voi liikkua TV-kiinnikkeen asennuksen yhteydessa.
4-2 Kiinnita kiinnike Katso kuvat sivulta 10.

Kiinnita TV-kiinnike [02] varsikokoonpanoon [03]. Naksahdus kertoo osien olevan paikoillaan.
4-3 Kiinnita varsi Katso kuvat sivulta 11.

TELEVISION KALLISTUS YLOSPAIN. Asenna ja kirista lukitusruuvi [22].

5 Saadot 5-1 - 5-5 Katso kuvat sivuilta 11 ja12.

5-6 Saada vaaka-asento Katso kuvat sivulta 12.

Loysaa ruuvit. Sdada vaakataso. Kirista ruuvit uudelleen.
6 Kaapelisuoja Katso kuvat sivulta 13.

Jatka tukivarsi [03] tdyteen pituuteen. Poista kaapelisuojat (C).

Kiinnitd kaapelipidikkeet [29] ja pultit [30] varren alaosaan kuvan osoittamalla tavalla.

Veda kaikki tukivarret tdyteen pituuteen ja veda sitten johdot varren lapi. Jata riittavasti ylimaardista johtoa niin, ettei johto veny tukivartta liikutettaessa.
. Kiinnitad kaapelisuojat (C).

Vianetsinta ja huolto

Hwp o

TV:n poistaminen: (Katso kuvat kohdasta 4.) TV ei pysy alaspadin kallistettuna, vaan se palaa takaisin ylos:
1. Avaa kiinnitysruuvi [22]. 1. Saada kallistuksen jaykkyysasetusta (katso kohta 5-3).
2. Vapauta lukituskieleke (L) painamalla. 2. Josongelma jatkuu, asenna TV uudelleen kdyttamamalld pidempid vélikappaleita (katso kohta 1-4).

3. Nosta TV varovasti varresta [03]. TV ei pysy paikallaan, vaan kallistuu alaspain:

1. Saada kallistuksen jaykkyysasetusta (katso kohta 5-3).
2. Josongelma jatkuu, asenna TV uudelleen kdyttamamalla lyhyempia vélikappaleita (katso kohta 1-4).

6901-002114 <01> 27



VIKTIGA SAKERHETSANVISNINGAR - SPARA DESSA ANVISNINGAR - LAS HELA BRUKSANVISNINGEN INNAN DU
ANVANDER DENNA PRODUKT

Specifikationer seuilder pssidans.

Viktkapacitet — OVERSKRID INTE: 61 kg (135 Ib.), inkluderar TV och tillbehor
Vridning: £90°

Lutning: +5° till -15°

Jamn: £5°

FORSIKTIGT: Undvik risk for personskador och materiella skador!
Anvénd inte denna produkt fér andra andamal @n dem som uttryckligen omné@mns av tillverkaren.
Véggen maste kunna béra en vikt pa upp till fem ganger bildskérm och upphéngning tillsammans.
Produkten &r inte avsedd fér anvandning pa vaggar med metallreglar.
Om du inte forstar dessa anvisningar eller &r tveksam om installationen, monteringen eller anvdndningen &r saker, kontakta kundtjanst eller en kvalificerad tekniker.
Tillverkaren kan inte hallas ansvarig for skador eller olycksfall som fororsakats av felaktig montering eller anvéndning.

Tekniska specifikationer sebiider pa sidans.

xxxxx’,xlll

Verktyg som behovs sebiider pa sidan 4.

Medfoljande delar och monteringstillbehor seviider ps sidana.

A\ VARNING: Den hir produkten innehaller sma delar som kan utgéra kvivningsrisk om de sviljs.

Innan du pébdrjar hopmontering ska du kontrollera att alla delar finns med och &r intakta. Om nagon del saknas eller &r skadad ska du inte returnera den skadade
produkten till din aterforsaljare, utan vanda dig direkt till kundtjanst. Anvand aldrig skadade delar!

Obs! M4, M5, M6 eller M8 anger diameter, mm anger ldngden pa de skruvar som betecknas M# X ## mm. Alla monteringstillbeh6r som medféljer kommer inte
att anvandas.

1 Montera granssnittsfastena till TV:n

1-1 Faststalla halmonster for TV:n sebilder pa sidan 5.

Lossa de 6vre [A] och nedre [B] fastanordningarna.

Stall in bildskarmsplattan [02] sa att den passar TV:ns halmonster.
Kontrollera att staven i mitten ar inriktad mot TV:ns mitt.

Dra at de 6vre (A) och nedre (B) fastanordningarna. Dra inte at for hart.

1-2 Vilja diameter och langd pa monteringstillbeh6ren se bilder pa sidan 6.

Med hjélp av din TV-typ avgor du vilka monteringstillbehor du ska anvénda. Se vilka monteringstillbehor du behéver till din typ av TV pa nésta sida.

A. Installationsalternativ med 4 eller 7 mm distansbrickor (TV med plan baksida)

B. Installationsalternativ med 14 mm distansbrickor (TV med ojamn baksida)

C. Installationsalternativ med 24 eller 38 mm distansbrickor (fér TV med ojamn baksida som kraver mer langd &n en 14 mm distansbricka ger.)

Skruva in skruvarna fér hand i den gangade insatsen pa baksidan av tv:n for att faststalla korrekt skruvdiameter (M4, M5, M6 eller M8).

A\ FORSIKTIGT: Undvik risk for personskador och materiella skador! Kontrollera att det finns tillréickligt linga gangor for att sikra fistena vid bildskdrmen. Om du
kdnner motstand, sluta omedelbart och kontakta kundtjénst. Anvand den kortaste kombination av skruv och bricka du behéver. Om du anvander monteringstillbehor
som ar for langa kan de skada din TV.

1-3 Montera distansbrickor pa fastena sebilder pasidan 6.

1. Skjut ansatsbrickan [21] genom ldmpliga 6ppningar i fastena [02].

2. Sattfast ansatsbrickan [21]i den distansbricka du valde i steg 1-2.

Om din TV har en plan baksida anvander du 4 mm eller 7 mm distansbricka [16 eller 17].

Om din TV har bojd eller skrymmande baksida eller om du behéver mer plats for kablar, fordjupningar eller utskjutande delar anvéander du 14 mm, 24 mm eller 38 mm
distansbricka [18, 19 eller 20].

1-4 Montera fasten pa en TV med plan baksida se bilder pasidan7.

Om du i steg 1-2 valde:

M4 x 20 mm [04] eller M5 x 20 mm skruv [07], ska du anvdanda M4/M5 bricka [23] och distansbricka [16].

M6 x 25 mm skruv [10] ska du anvanda M6/M8 bricka [24] och distansbricka [17].

M8 x 25 mm skruv [13] ska du anvdnda M6/M8 bricka [24] och distansbricka [16].

Kontrollera att fastena ar i jamnhojd pa baksidan av tv:n.

Vélj ett av installationsalternativen nedan om du behdver mer plats for kablar, fordjupningar eller utskjutande delar.

1-4 Montera fasten pa en TV med ojamn baksida se bilder pasidan 7.

Om dui steg 1-2 valde:

M4 x 30 mm [05] eller M5 x 30 mm skruv [08], ska du anvdanda M4/M5 bricka [23] och distansbricka [18].

M4 x 40 mm [06] eller M5 x 40 mm skruv [09], ska du anvdanda M4/M5 bricka [23] och distansbricka [19].

M6 x 40 mm [11] eller M8 x 45 mm skruv [14], ska du anvdnda M6/M8 bricka [24] och distansbricka [19].

M6 x 55 mm [12] eller M8 x 60 mm skruv [15], ska du anvdanda M6/M8 bricka [24] och distansbricka [20].

Kontrollera att fastena &r i jamnhdojd pa baksidan av tv:n.

Standardutféranden visas. For specialinstallationer, eller om du inte ar sdker pa vilka monteringstillbehor du ska vilja, kontakta kundtjanst.

28 6901-002114<01>



2 Vaggmontering Triregel

2-1 Leta upp reglarna Se bilder pa sidan 8.

Du kan fa hjélp med att besluta var vaggplattan ska placeras genom att ga till hojdfinnaren (Height Finder) pa sanus.com.
Markera regelns/reglarnas mitt med en pryl eller en smal spik, eller anvénd en regelsdkare (kant till kant).

A\ VARNING: Undbvik risk for personskador och materiella skador!

X Material som técker vaggen far inte 6verstiga 16 mm (5/8 tum).

X Minimistorlek pa traregel: gemensam 51x102 mm (2 x 4 tum) (nominell 38x89 mm /1,5 x 3,5 tum)

2-2 Markera pa vdggen Se bilder pa sidan 8.

Se till att vaggplattan [01] &r rak och markera halplatserna.
2-3 Forborra hal se bilder pa sidan 8.

A\ VARNING: Undvik risk for personskador och materiella skador! De forborrade halen MASTE borras till ett djup av 89 mm (3,5 tum) med en 5,5 mm (7/32 tum)
borrspets.
2-4 Dra at fastskruvarna Se bilder p4 sidan 8.

A\ FORSIKTIGT: Undbvik risk for personskador och materiella skador! Olimplig anvandning kan minska fastskruvens halleffekt. For att undvika risk for personskador
och materiella skador:

x  DRAINTE at fastskruvarna [25] for hart.

x  Draendast at fastskruvarna [25] tills brickorna [27] moter vdaggplattan [01] ordentligt.

2 Vaggmontering massiv betong eller betongblock

2-1 Markera pa vdggen Se bilder pa sidan 9.

Du kan fa hjélp med att besluta var vaggplattan ska placeras genom att ga till hojdfinnaren (Height Finder) pa sanus.com.
Se tillftt vaggplattan [01] &r rak och markera halplatserna.

A FORSIKTIGT: Undbvik risk fér personskador och materiella skador!

X Montera vaggplattan [01] direkt pa betongytan.

X Minimitjocklek pa massiv betong: 203 mm (8 tum)

X Minimistorlek pa betongblock: 203 mm x 203 mm x 406 mm (8 x 8 x 16 tum)

2-2 Forborra hal sebilder pa sidan 9.

A VARNING: Undvik risker fér personskador och materiella skador!

X De férborrade halen MASTE borras till ett djup av 89 mm (3,5 tum) med en 10 mm (3/8 tum) borrspets.
X Borra aldrig i fogarna mellan cementblocken.

2-3 Satta fast ankare och fastskruvar Se bilder pa sidan 9.

Satt i fastskruvsankare [26]. For sedan in fastskruvarna [25] genom védggplattan [01] och in i ankarna.

A\ VARNING: Undbik risk for personskador och materiella skador! Oldamplig anvandning kan minska fastskruvens halleffekt. For att undvika risk for personskador och
materiella skador:

X Setill att ankarna [26] sitter plant mot betongytan.

x  Draendast at fastskruvarna [25] tills brickorna [27] moter vdaggplattan [01] ordentligt.

x  DRA INTE at féstskruvarna [25] fér hart.

3 Montera armen pa vaggplattan

3-1 Rikta in halen se bilder p4 sidan 10.

Rikta in halen hégst upp och langst ner pa armen [03] med halen i vaggplattan [01].
3-2 Sakra armen Se bilder pa sidan 10.

Sékra armenheten [03] i vaggplattan [01] med bulten [28]. Dra &t med insexnyckeln [32].
4 Montera din TV pa armen

4-1 Placera armen Se bilder pa sidan 10.

Placera armen [03] sd att en krok &r tryckt mot vdggen. Dra at spannanordningen (T) for att hindra armarna fran att réra sig medan du monterar TV-féstet.
4-2 Montera fastet Se bilder pa sidan 10.

Satt fast TV-fastet [02] pa armenheten [03]. Det ska horas ett ljudligt klick nér delarna sammanfogas korrekt.
4-3 Sakra armen Se bilder pa sidan 11.

LUTA TV:N UPPAT. Montera och dra &t lasskruven [22].
5 Justeringar 5-1 till 5-5 sebilder pasidan 11 och 12.

5-6 Justera niva Se bilder pa sidan 12.

Lossa skruvarna. Justera niva. Dra at skruvarna igen.
6 Kabelhantering sebilder pa sidan 13.

1 Dra ut armen [03] helt och hallet. Ta bort kabelskydden (C).

2 Satt i kabelklammorna (29) och banden [30] i armens undersida, enligt bilden.

3. Drautvarje arm helt och hallet och dra sedan kablarna genom armen samt lamna tillrackligt med slack sa att kablarna inte stracks nar armen flyttas.
4 Satt tillbaka kabelskydden (C).

Fels6kning och underhall

Ta bort TV:n: (Se bilder i steg 4.) TV:n stannar inte kvar i sitt nedatlutande ldge utan dras uppat:

1. Skruva loss lasskruven [22]. 1. Justerainstdliningen av lutningsspanning (se steg 5-3).

2. Tryckfor att frigora lasklacken (L). 2. Montera med en fastanordning som anvander langre distansbrickor (se steg 1-4) om
3. Lyftforsiktigt av TV:n fran armen [03]. problemet kvarstar.

TV:n stannar inte kvar i sitt utgangslage utan sjunker nedat:

1. Justerainstdliningen av lutningsspanning (se steg 5-3).

2. Montera med en fastanordning som anvander kortare distansbrickor (se steg 1-4) om
problemet kvarstar.

6901-002114 <01> 29



BAXXHbIE UHCTPYKLIUW MO TEXHUKE BE3OMACHOCTU - COXPAHUTE 3TU UHCTPYKLUU - NEPER SKCMNYATALMUEN
MNOJIHOCTbIO NMPOYTUTE AAHHOE PYKOBOACTBO

TexHnyeckune XAPaAKTEPUNCTUNKWU cwm. unnioctpaumio Ha cTp. 3.

Harpyska Ha usgenvie - HE MPEBBIWATD: 61 Kr (135 ¢pyHTOB), BKNtoUan TeNeBn30p 1 BCce HEOOXOAMMbIe MPUHAANEXHOCTU.
Yron nosopota: £90°

Yron HaknoHa: ot +5° go -15°

BbipaBHMBaHMe: £5°

MPEAOCTEPEMEHME! Cobnionaitte npasuna 6e3onacHocTy, 4Tobbl NpeioTBPaTUTb BO3MOXHbIE TPaBMbI 1 NOBPEXaeHMe 1MyLiecTsal
He vcronb3yiite nsgenue ans Kakoii-n1bo Leni, ABHO He OrOBOPEHHOI NpoM3BoaAUTENeM.
CTeHa A0MKHa BbiIePXKMBaTb Harpy3Ky, B NATb Pa3 MpeBbilLakoLLylo OB BEC MOHUTOPA U KPOHLUTEIHA.
W3nenvie He NpefiHa3HaueHo [ANA YCTaHOBKM Ha METaNINYECKYI0 KapKacHylo CTeHy!
ECNn Bbl HE MOHMMaETe NpUBEeAeHHbIe MHCTPYKLMM UM He yBepeHbl B 630MacHOCTI YCTaHOBKM, CBOPKM UM SKCMlyaTaLmm AaHHOTO MPOAYyKTa,
06paTUTECh B LIEHTP NOCENPOAaXKHOrO 06CAYKMBAHNA U NO3BOHUTE KBANMGULIMPOBAHHOMY NOAPARUMKY.
Mpon3BoaNTENb He HECET OTBETCTBEHHOCTM 3a NOBPeX/eHie 060PyI0BaHUA UK MOyYeHIE TPaBMbl MO NPUUVHE HeNpPaBUIbHON CEO0PKM NN
3KCMNyaTaLyumn Usnenvia.

TexHnyeckune XaAPaAKTEPUCTUNKWN cm. unniocrpaumio Ha crp. 3.

lxxxbxx:x

x

Heo6xoA4MMble NHCTPYMEHTDI  cw. unniocrpauuio va crp. 4.

NMocTtaBnaemble KoOMIJIeKTy e n KpeneXHble 3JIEMEHTDbI  cw. unnocrpaumio va crp. 4.

A NPEAYNPEMAEHWUE. B nzpennn ectb menkue getanu, KoTopble MOTyT CTaTb NPUUYMHOIL YAYLEHUSA NPY NONAAAHNM B AblIXaTesNbHbIe NyTN.

MNepepn cbopKoi ybeanTech, 4To BCE YACTU UMEIOTCA B HANMUMW, N OHK He NoBpeXXaeHbl. ECnn Kakune-nmbo aetany oTCyTCTBYIOT W NOBPEXAEHDI, He BO3BpaLLanTe
NOBPEXAEHHYI0 AieTaNb NPOAABLY; 06paTUTeCh B LIEHTP NOCNeNpoAaXHoro obcnyxmeaHus. HuUKorga He ncnonb3yiite NoBpexaeHHble feTanu!

MPUMEYAHUE. M4, M5, M6, 1 M8 o603HauatoT AnameTp, "MM" 0603HauyaeT AnnHy BUHTOB, KOTOPble UMEIOT MapKnpoBky Mi# X ## mm. [py MOHTaxe ncnonb3yeTcs He
BCA BK/IIOYEHHAA B KOMMNIEKT NOCTaBKU MeTannmnyeckas pypHUTypa.

1 3aKkpensieHne KPOHLITEMHOB Ha TefleBu3ope

1-1 OnpepeneHune pacnonoXKeHns OTBEPCTUIA ANA KPErJIEHUA Ha TENIEBU30PE Cm. unnioctpauuio Ha cTp. 5.

Ocnabbte BepxHue [A] v HHMe [B] KpenneHus.

OTperynmpyiTte nonoeHve N1acTvHbl KpenneHna moHuTopa [02] Takum 06pa3om, YTOGbI OTBEPCTUA Ha Hell COBNanmM C OTBEPCTUAMY Ha TeNeBu3ope.
Y6enuTtech B TOM, YTO LieHTpasibHasA CTolKa yCTaHOBEeHa Mo LieHTPY TeneBusopa.

3ataHuTe BepxHue [A]l u HMxKHUe [B] KpenneHua. He 3aTArnBanTe BUHTbI C U3AULWHUM YCUSIMEM.

1-2 OnpegeneHvie guameTpa 1 ANNHbI KperneXHbIX AeTaNlell Cw. unnoctpauyyio Ha cTp. 6.

Bbibop BapvaHTa Kpenexa 3aBMCcUT OT Tuna Tenesnsopa. CpaBHMUTE TVN TeNeBM30pa C NpeanaraeMbiM BapuaHTOM Kperexa Ha cleaytoLLeli CTpaHumLe.

A. BapunaHT yCTaHOBKM C BTyfIKaMu OT 4 A0 7 MM (415 TENEBK30POB C POBHOW 3a[iHEN MaHENbIO)

B. BapunaHT ycTaHOBKM € BTynkamu 14 MM (AnA TeneBr30pOB C HEPOBHOW 3aAHEN NaHesblo)

C. BapviaHT yCTaHOBKY C BTy/IKamu 24 unv 38 MM (4515 TENEBU30POB C HEPOBHOW 3aAiHel NaHenNblo, rae TPebyeTca NpYMeHeHWe BTYNIOK C AnvHO 6onee 14 Mm.)
BcTaBbTe BUHTbI B OTBEPCTUA C Pe3b00I Ha 3a[iHel MaHenu TeneBn3opa Ans onpeaeneHns COOTBETCTBYIOLWEro AvameTpa BrHTa (M4, M5, M6 nnn M8).

A NMPEQAOCTEPEMEHWUE! Co6nionaiite npasuna 6e3onacHocTy, 4tobbl NpefoTBpaTTh BO3MOXHbIE TPaBMb 1 MOBPeXaeHMe nMyllecTsal [posepbTe,
[IOCTaTOUHO NV ANNHBI Pe3b6bl, YTO6bI IPUKPENTL KPOHLUTEIHbI K MOHUTOPY. EC/IM BUHTbI 3aTArMBAIOTCA MNIOXO, HEMeIeHHO NpeKpaTUTe YCTaHOBKY 1 06paTuTeCh
B OT/EN TEXHNYECKOII NOAAEPXKN. MICMONb3yiiTe cOueTaHe BUHTa 1 BTY/IKM HaMMeHbLUueil NOAXOAALEN ANMHBI. VICNonb3oBaH1e CIMWKOM ANIMHHOTO Kpenexa MoXeT
MPUBECTY K NOBPEXEHMIO TeNeB1n3opa.

1-3 YcTaHoBKa BTYJIOK B KpOHll.lTGI?IHbI CM. UANIOCTPALMIO Ha CTP. 6.

1. BcTaBbTe ynopHyto wariiby [21] B COOTBETCTBYIOLE OTBEPCTUA KPOHLWITENHOB [02].

2. YctaHoBwuTe yrnopHyio Wwariby [21] Bo BTYNKy, BbI6paHHyto Ha ware 1-2.

Ecnny Tenesusopa nnockas 3agHAA NOBEPXHOCTb, TO UCNONb3yTe BTYNKY ANNHOW 4 unn 7 mm [16 unn 17].

Ecnu 'y TeneBusopa HepoBHas 3afHAA NOBEPXHOCTb, U OHa C BbICTYMaMu, UIIN €CIN HYXKHO JOMOIHUTENbHOE MPOCTPaHCTBO ANA YKNaaKy Kabens, nmbo nofroHKu
YTOMMEHHbIX USIN BbICTYNatoLMe NOBEPXHOCTY, UCMONb3yNTe BTYNKN AIMHON 14, 24 unn 38 mm [18, 19, unn 20].

1-4 KpenneHne KpOHLITENHOB K TeNI€BU30PY C POBHOI 3aiHE NAHEeNbIO Cm.unnioctpauuio Ha cTp. 7.

Ha ware 1-2, ecnu 6bin BbibpaH:

60nT M4 x 20 Mmm [04] rnn M5 x 20 mm [07], ncnonbayinTe wainby M4/M5 [23] v BTynKy [16].

60nT M6 x 25 Mm [10], ncnonb3yiTe wainby M6/M8 [24] v BTynky [17].

60onT anameTpom M8 x 25 mm [13], ucnonbayiite wandy M6/M8 [24] 1 BTynky [16].

Y6epmntechb B TOM, YTO KPOHLUTENHbI Ha 3afiHeli NaHeny TeneBn3opa yCTaHOBMEHbI MO YPOBHIO.

Ecnmn TpebyeTca fONONHNTENbHOE MPOCTPAHCTBO, YTOObI YNOXKNTb Kabenb, MOAOrHaTb YTOMAEHHbIE UKW BbiMyKIble NOBEPXHOCTH, BbiGepuTe OAUH 13
crepyoLmnx BapuaHToB.

1-4 KpenneHve KPOHLUTENHOB K TeNIeBN30pYy C HEPOBHOW 3aZiHEN MAaHESIbI0 Cm. unnioctpaumio Ha cTp.7.

Ha ware 1-2, ecnu 6bin BbibpaH:

60nT M4 x 30 Mm [05] vt M5 x 30 mm [08], ucnonbayiite wainby M4/M5 [23] n BTynKy [18].

60nT M4 x 40 mm [06] nnn M5 x 40 mm [09], ncnonb3yiite wanby M4/M5 [23] n BTynky [19].

60nT M6 x 40 MM [11] nnn M8 x 45 mm [14], ucnonb3yiite wainby M6/M8 [24] n BTynky [19].

6011 M6 x 55 Mm [12] nnn M8 x 60 mm [15], ucnonb3yiite wainby M6/M8 [24] n BTynky [20].

Y6epmnTech B TOM, YTO KPOHLUTENHbI Ha 3afiHeli NaHenVy TeNeBn3opa yCTaHOBMEHbI MO YPOBHIO.

Ha puricyHKe nokasaHbl cTaHAapTHble KoHbUrypaumu. na nonyyeHns nHGopMaLuy 0 HeCTaHAAPTHbIX KOHPUIYypaLUAX 1 YTOUHeHUA BbIbopa Npr1cnocobneHmnii
obpaTuTech B OTAEN TEXHUYECKOW MOAAEPKKN.

30 6901-002114<01>



2 YcTaHOBKa Ha CTEHY ¢ AepeBAHHbIM KapKacom

2-1 OnpepgenuTe NONOXKEHNE CTOEK Cm. nnnoctpauuio Ha cTp 8.

[inA onpepeneHnsa pacnonoXeHna CTEHOBOIN NNACTUHbI BOCNOb3yTech NpunoxeHnem Height Finder Ha sanus.com.
OnpepaennTe LEHTP CTOMKYM C MOMOLLbIO WA UV TOHKOTO rBO3[S, TakKe AA 3TOr0 MOXKHO UCMO/b30BaThb UCKATeNb KPaeB.

A MPEAOCTEPEMEHME! Co6niopaiite npasuna 6e3onacHocTt, uTo6bl NpeaoTBpaTMTL BO3MOXKHbIE TPABMbl 1 MOBPeXaeHe uMylijecTsal
x TonuwmHa maTepuana, NOKpbIBaloLLLEero CTeHy, He Ao/kHa npeBbiwaTh 16 Mm (5/8 Atoiima).

X MuHMManbHbI pasmep fepeBAHHOM CTONKM: 06Wwuin 51 x 102 MM (2 X 4 aoiima) (HoMUHanbHbI 38 X 89 MM / 1,5 X 3,5 Atoiima).

2-2 PasmeTbTe CTEHY Cm.unniocTpaumio Ha cTp 8.

BbipoBHAlTe cTeHOBYI0 NnacTuHy [01] 1 0TMETbTe pacronoXeHne OTBEPCTUN.
2-3 MpocBepnnTe HanpaBAAIOLNE OTBEPCTNA CMm. MANIOCTPALMIO Ha CTp 8.

A MPEAOCTEPEMEHMUE! Co6nionaiite ocTopoxHOCTb N1 NpeoTBpalLieHs BO3MOXHbIX TPaBM WM MoBpexaeHua umylectsal C NOMOLLbIO CBepia IaMeTpom
5,5 mm (7/32 pgroima) AOJIXKHbBI 6biTb npocBepreHbl HanpasnaioLwye oTBepcTua rnybuHomn 89 mm (3,5 gionma).
2-4 3aTAHNTE 6GONTbI Cm. unniocTpaumio Ha cTp 8.

A\ NPEQOCTEPEXKEHUE! Cobniogaiite 0cTOPOKHOCTb ANA NPEOTEPALLEHIA BOMOXKHbIX TPABM AN NOBPEXAEHNA MMyLLecTBa! HenpasunibHOE MCoNb3oBaHMe
MOXET YMEHbLUNTb MPOYHOCTb COeAHeHNA 6onTa. Bo 136exaHvie BO3MOXHbIX TPaBM WY NOBPEXAEHNA 060pyaoBaHNA:

X HEMPWIATAWUTE upesmepHble ycunus npu 3atarveaxny 6ontos [25].

X 3ataruBaiTe 60nTbl [25] TONbKO [0 Tex Nop, Noka Wanbbl [27] He 6yAyT NNOTHO NOATAHYTHI K CTeHOBOW nnactuHe [01].

2 YcTaHOBKa Ha CTEHY u3 6eToHa nnu 6eTOHHbIX 6/10K0B

2-1 PasmeTbTe CTEHY Cm.unniocTpaumio Ha cTp 9.

[inA onpepeneHya pacnonoXeHna CTEHOBOM MAACTUHbI BOCMOJb3yiTech NnpunoxeHnem Height Finder Ha sanus.com.

BbipoBHsliTe cTeHoBYt0 NnacTuHy [01] n oTMeTbTe pacnonoXeHne oTBEPCTUN.

A NMPEAOCTEPEXEHMWE! Co6niogaiite 0CTOPOXHOCTb AN1A NPeAOTBPALLEHUA BOMOXHBIX TPABM U NOBPEXAEHIA MMyLLECTBal
X YcTaHOBUTE CTEeHOBYIO NnacTuHy [01] HemocpeACTBEHHO Ha 6ETOHHYIO MOBEPXHOCTb.

X HavmeHbLuas TonuwHa 6eToOHHON cTeHbl: 203 MM (8 AoIMOB)

X MuHVManbHbI pa3mep 6eToHHOro 6510Ka: 203 Mm x 203 Mm X 406 MM (8 x 8 x 16 foMOB)

2-2 [pocBepnuTe HanpasnALWNe OTBEPCTUA Cm. nanoCcTpauuio Ha cTp 9.

A NMPEJOCTEPEXXEHUE! Co6nionaiite 0CTOPOXHOCTb A1 MPELOTBPALLEHNA BO3MOXHbIX TDABM WAV MOBPEXAEHUA 060pyaoBaHNal

x  Cnomolyblo cBepna AnameTpom 10 mm (3/8 atoima) JOJIXKHbI 6biTb npocBepneHbl HanpasnsAoLMe OTBePCTUA rybuHon 89 mm (3,5 gonma).
X Hu B KOEM C/lyyae He CBep/MTe OTBEPCTMA B LWBAX MeXAy 6roKamu.

2-3 YctaHoBUTe ao6enu n 60ATbl Cm. unnioctpayuio Ha cTp 9.

BctasbTe grobenu ana 6ontos [26]. 3aTem npocyHbTe 60nTbl [25] uepes cTeHoByto nnacTuHy [01] v BCTaBbTe B Atobenu.

A\ NPEAOCTEPEXXEHUE! Co6niopaiite ocTOpokHOCTb AN1A NMPeAOTBPALLEHMA BO3MOXHbIX TPABM WM MOBPEKAeHINA NMyLLecTsa! HenpasunbHOe 1CMonb3oBaHie
MOXeT YMeHbLUNTb MPOYHOCTb COeAVHeHNA 6onTa. Bo n3bexaHne BOIMOXHbIX TPaBM UV NOBPEXAEHNA 060PYAOBaHNA:

x Y6eputecs, uto frobenn [26] yctaHOBNEHbI 3aN04IMLO C 6ETOHHOW MOBEPXHOCTbIO.

X 3aTAruBaiite 60onTbl [25] TONbKO A0 Tex Nop, NoKa LWwaiibbl [27] He 6yAyT NNOTHO NOATAHYTHI K CTEHOBOW nnacTuHe [01].

x  HE MPUIATAATE upesmepHble ycuavs npu 3atarvieaHum 6ontoe [25].

3 HpMernneHwe WTAHIM K CTEHOBOW NJlaCTUHe

3-1 CoBmecTUTE OTBEPCTUA Cm. unniocTpaymio Ha cTp 10.

CoBMecTUTe OTBEPCTUA BBEPXY U BHM3Y WTaHrn [03] c oTBepcTUAMU cTeHOBOW NnacTuHbl [01].
3-2 3akpenuTe WTaHry Cm.unnioctpaumio Ha cTp 10.

Mpwv nomowwym 6onta [28] 3akpenuTe y3en wraHrv [03] Ha cteHoBoOM nnacTuHe [01]. 3aTAHNUTE MPU NOMOLUY LWeCTUrPaHHOro Knioya [32].

4 an/ICOeAI/IHeHI/Ie TeNieBN30pa K lUTaHre

4-1 YcTaHOBUTE WITAHTY Cwm.uanioctpaumio Ha cTp 10.

YcraHosute wraHry [03] Tak, 4TO6bI KONIEHO MPUXMMANOCh K CTeHe. 3aTAHUTE BUHT PerynnmpoBKu ycunua [T], utobbl npeaoTBpaTTb ABVXKEHME LWTAHT BO BpeMA
YCTaHOBKW KPOHLUTEHa TeneBm3opa.
4-2 3aKpenuTe KPOHLWITENH Cm. unniocTpauuio Ha cTp 10.

MprikpenuTe KpoHwTeH Tenesnsopa [02] K y3ny wraHry [03]. Ecnu getany cobpaHbl MpaBuibHO, MPO3BYYMT LLETYOK.
4-3 3aKkpenuTe WTaHry Cm.unniocTpauuio Ha cTp 11.

OTKNOHWUTE TENEBN3OP BBEPX. YcTaHOBMTE 11 3aTAHWTE CTOMOPHbIN BUHT [22].
5 PerynlllpOBKlll 5-1...5-5 cm.unnocrpaunm na crp. 111 12.

5-6 OTperynupyiitTe rOpU3OHTANILHOCTb CM. UAMIOCTPaLVIo Ha cTp 12.

OcnabbTe BUHTbI. OTperynmpyiite ropu3oHTanbHOCTb. CHOBa 3aTAHWTE BUHTBI.
6 npOKJ’IaAKa Kabenein cwm. unnCcTpaumio Ha cTp. 13.

1. MonHocTblo BbiABKHbTE WTaHry [03]. CHUMKTE KpbILWKY KabenbHoro kopoba (C).

2. YcTaHoBuWTE KabenbHble 3axnmbl [29] 1 xomyTbl [30] Ha HO WTAHI K, Kak NokKasaHo.

3. BbITAHWTE KaXAyI0 LWTAHry A0 NOMIHOTO e YANIMHEHNSA, MOC/Ee Yero NPooXKNTe Kabenu BHYTPU WTAHMM, OCTaBUB JOCTAaTOYHbIV 3anac AfIMHbI Kabens, 4Tobbl
NpefoTBPaTUTb HATSKEHVE Kabensa BO BPEMS ABVKEHVIS LWUTAHTI.

4 YCTaHOBYWTE Ha MeCTO KpbILWKK KabenbHbix Kopobos (C).

yCTpaHEHI/Ie HEMCﬂpaBHOCTeVI n O6CJ1Y)KI/IBaHI/Ie

CHATWe TeneBmsopa: (CM. ANOCTpaLmn K wary 4.) TeneBn3op He yaepKMBaeTCA B MOIOKEHUN HaK/TOHa BHI3 1 OTKIOHAETCA BBEPX:

1. BbIBUHTMTE CTONOPHBIN BUHT [22]. 1. OTperynupyiTe ycunve 3aTaKKu Npy HaknoHe (cm. war 5-3).

2. HapaBuTe, uTO6bI OCBOGOANTL KPEMEKHYIO 2. Ecnmnpobnema He pelnTca, NCNonb3yinTe BapuaHT yCTaHOBKM KPOHLUTEHA C MCMOMb30BaHNeM
nanky (L). 6onee [/IMHHbIX BTYNOK (CM. Wwarwu 1-4).

3. OCTOPOXHO CHUMWTE TeNneBn3op co

TeneBn3op He yaepXK1BaeTCa B HauabHOM NOMOKEHUM 1 HAKNOHAETCA BHIA3:
wrakry [03]. 1. OTperynupyiiTe ycunue 3aTsXKi Npy HaknoHe (M. war 5-3).
2. Ecv npobrema He peLnTcs, UCMonb3yiiTe BapUaHT yCTaHOBKM KPOHLLTEIHa C UCMOb30BaH1eM

6onee KOPOTKMX BTYNOK (CM. waru 1-4).

6901-002114 <01> 31



I WAZNE INSTRUKCJE BEZPIECZENSTWA - ZACHOWAC TE INSTRUKCJE - PRZED UZYCIEM PRZECZYTAC CALY PODRECZNIK |

OpiS teCh niczny Patrz ilustracje na stronie 3.

No$nos¢ — NIE PRZEKRACZAC: 61 kg (135 Ib), w tym telewizor i akcesoria.
Obrét: £90°

Nachylenie: +5° do -15°

Poziomowanie: £5°

UWAGA: Nalezy unika¢ potencjalnych obrazen ciata i uszkodzenia mienia!
Produkt nie powinien by¢ wykorzystywany do celéw innych, niz okreslonych przez producenta.
Nosnos¢ sciany powinna pigciokrotnie przekraczac taczny ciezar monitora oraz uchwytu.
Produktu nie jest przeznaczony do uzycia na $cianach ze stupami metalowymi.
W razie niejasnosci instrukcji lub watpliwosci co do bezpieczeristwa montazu, zespotu lub korzystania z produktu prosimy o kontakt z Obstuga klienta lub
z odpowiednig firmg ustugowa.
Producent nie odpowiada za uszkodzenia i obrazenia spowodowane nieprawidtowym montazem albo uzytkiem.

Opis teCh niczny Patrz ilustracje na stronie 3.

llllbllll

) ¢

Wymaga ne narzedZia Patrz ilustracje na stronie 4.

DOStarczone CZQ§C| 1 OSprZQt Patrzilustracje na stronie 4.

A\ OSTRZEZENIE: Produkt zawiera mate elementy, ktére moga grozi¢ zakrztuszeniem w przypadku potkniecia.

Przed rozpoczeciem montazu prosimy upewnic sie, czy zestaw zawiera wszystkie czesci, i czy nie s one uszkodzone. W razie brakéw lub uszkodzenia nie zwracaj
towaru do sprzedawcy. Skontaktuj sie z obstuga klienta. Nigdy nie uzywaj uszkodzonych czesci!

UWAGA: M4, M5, M6 i M8 to opis srednicy, mm to parametr opisujacy dtugos¢ wkretéw oznaczonych jako M[$rednica] X [dtugos¢lmm. Nie caty osprzet zostanie
wykorzystany.

1 Mocowanie wspornikéw do odbiornika telewizyjnego

1-1 Okresli¢ rozmieszczenie otworow montazowych w telewizorze ratrzilustracje na stronie 5.

Poluzuj gérne [A] i dolne [B] mocowanie.

Wyregulowac ptyte monitora [02], tak aby pasowata do rozstawu otworéw.
Srodkowa kolumna musi by¢ ustawiona w osi ze érodkiem telewizora.
Dokreci¢ gérne (A) i dolne (B) mocowanie. Nie nalezy dokreca¢ zbyt mocno.

1-2 Wybér srednicy i dilugosci sprzetu patrzilustracje na stronie 6.

Konfiguracje sprzetu mozna okresli¢ na podstawie typu telewizora. Dopasuj typ telewizora do konfiguracji sprzetu zasugerowanej na nastepnej stronie.

A. Opdja instalacji z uzyciem elementéw dystansowych 4 lub 7 mm (telewizory z ptaskim tytem)

B. Opdja instalacji z uzyciem elementéw dystansowych 14 mm (telewizory z nieregularnym tytem)

C. Opdja instalacji z uzyciem elementéw dystansowych 24 lub 38 mm (telewizory z nieregularnym tytem wymagajace dtugosci wiekszej niz zapewniana przez elementy
dystansowe 14 mm).

Do otworu montazowego z tylu telewizora wtozy¢ recznie wkret, okreslajac wtasciwg srednice wkretu (M4, M5, M6 lub M8).

A UWAGA: Nalezy unika¢ potencjalnych obrazen ciata i uszkodzenia mienia! Sprawdzi¢, czy dostepne sa pofaczenia gwintowane wystarczajace do zamocowania
wspornikéw do monitora. W przypadku odczuwania oporu nalezy natychmiast przerwac i skontaktowac sie z dziatem obstugi klienta. Potaczenie najkrétszych wkretow
i podktadki pozwala na dopasowanie instalacji do potrzeb. Zbyt dtugie potaczenia moga spowodowac uszkodzenie telewizora.

1-3 Przymocowac elementy dystansowe do wspornikOw Patrzilustracje na stronie 6.

1. Wepchna¢ podktadke z wystepem [21] przez odpowiednie otwory uchwytéw [02].

2. Zatrzasnac¢ podktadke z wystepem [21] na elemencie dystansowym wybranym w kroku 1-2.

Jesli telewizor ma pfaski tyt, uzy¢ elementu dystansowego 4 mm lub 7 mm [16 lub 17].

Jesli telewizor ma obty lub nieréwny tyt lub jesli potrzeba wigcej miejsca na kable, wneki lub wystepy, nalezy uzy¢ elementu dystansowego 14 mm, 24 mm lub 38 mm
[18, 19 lub 20].

1-4 Przymocowac wsporniki do telewizora z ptaskim tylem ratrzilustracje na stronie 7.

Jesli w kroku 1-2 wybrano:

Wkret M4 x 20 mm [04] lub M5 x 20 mm [07], uzy¢ podktadki M4/M5 [23] i elementu dystansowego [16].
Wkret M6 x 25 mm [10], uzy¢ podktadki M6/M8 [24] i elementu dystansowego [17].

Wkret M8 x 25 mm [13], uzy¢ podktadki M6/M8 [24] i elementu dystansowego [16].

Sprawdzi¢, czy uchwyty z tytu telewizora sa wyréwnane.

Jezeli potrzeba bedzie wiecej miejsca na kable, wgtebienia lub wystepy, wybrac jedng z konfiguracji ponizej.

1-4 Przymocowac wsporniki do telewizora z nieregularnym tytem rpatrzilustracje na stronie 7.

Jesli w kroku 1-2 wybrano:

Wkret M4 x 30 mm [05] lub M5 x 30 mm [08], uzy¢ podktadki M4/M5 [23] i elementu dystansowego [18].

Wkret M4 x 40 mm [06] lub M5 x 40 mm [09], uzy¢ podktadki M4/M5 [23] i elementu dystansowego [19].

Wkret M6 x 40 mm [11] lub M8 x 45 mm [14], uzy¢ podktadki M6/M8 [24] i elementu dystansowego [19].

Wkret M6 x 55 mm [12] lub M8 x 60 mm [15], uzy¢ podktadki M6/M8 [24] i elementu dystansowego [20].

Sprawdzi¢, czy uchwyty z tytu telewizora sa wyréwnane.

Na rysunku pokazano standardowe konfiguracje. W celu uzyskania informacji o zastosowaniach specjalnych i w razie braku pewnosci, co do wyboru sprzetu,
prosimy o kontakt z Dziatem obstugi klienta.

32 6901-002114<01>



2 Montaz na scianie Belki drewniane

2-1Znalez¢ belki Patrzilustracje na stronie 8.

Aby uzyska¢ pomoc w okresleniu potozenia na ptycie sciennej, patrz Height Finder na stronie sanus.com.
Sprawdzi¢ potozenie $rodka stupa za pomocg szydta, dtugiego gwozdzia albo wykrywacza belek.

A\ PRZESTROGA: Nalezy unika¢ potencjalnych obrazen ciata i uszkodzenia mienia!

X Grubo$¢ materiatu stanowigcego pokrycie $ciany nie moze przekracza¢ 16 mm (5/8 cala).

X Minimalny rozmiar belki drewnianej: typowo 51x102 mm (2 x 4 cala) (nominalnie 38x89 mm /1,5 x 3,5 cala).
2-2 Oznaczyc $ciane Patrzilustracje na stronie 8.

Wyréwnac ptyte écienng [01] i zaznaczy¢ potozenie otwordw.
2-3 Wywierci¢ otwory prowadzace Patrzilustracje na stronie 8.

A\ PRZESTROGA: Nalezy uwazac¢ na mozliwos¢ obrazen i uszkodzenia sprzetu! Otwory pilotazowe MUSZA by¢ nawiercone na gteboko$¢ 89 mm (3,5 cala)
za pomoca wiertta o srednicy 5,5 mm (7/32 cala).
2-4 Wkreci¢ wkrety montazowe Patrzilustracje na stronie 8.

A\ UWAGA: Nalezy uwaza¢ na mozliwos¢ obrazen i uszkodzenia sprzetu! Nieprawidtowe uzycie zmniejszy¢ moze site érub kotwiczacych. Aby uniknaé grozby
obrazen i uszkodzenia sprzetu:

®  NIENALEZY dokreca¢ za mocno wkretéw montazowych [25].

x  Wkrety montazowe dokrecic [25] tylko do momentu, az podktadki [27] beda dobrze przylegac do ptyty sciennej [01].

2 Montaz na scianie beton lany lub bloczek betonowy

2-1 Oznaczy¢ sciane Patrzilustracje na stronie 9.

Aby uzyska¢ pomoc w okresleniu potozenia na ptycie sciennej, patrz Height Finder na stronie sanus.com.
Wyréwnac ptyte scienng [01] i zaznaczy¢ potozenie otworéw.

A UWAGA: Nalezy uwazac na mozliwos¢ obrazen i uszkodzenia sprzetul

X Zamontowac ptyte [01] $cienna bezposrednio na Scianie betonowe;j.

X Minimalna grubos¢ betonu: 203 mm (8 cali)

X Minimalny rozmiar bloczka betonowego: 203 mm x 203 mm x 406 mm (8 x 8x 16 cali)

2-2 Wywierci¢ otwory prowadzace Patrz ilustracje na stronie 9.

A PRZESTROGA: Nalezy uwaza¢ na mozliwos¢ obrazen i uszkodzenia sprzetul

x  Otwory pilotazowe MUSZA by¢ nawiercone na gtebokos¢ 89 mm (3,5 cala) za pomoca wiertta o Srednicy 10 mm (3/8 cala).
x  Nigdy nie wier¢ otworéw w zaprawie miedzy cegtami.

2-3 Wlozy¢ kotwy i wkrety montazowe Patrzilustracje na stronie 9.

Wiozy¢ kotwy wkretéw montazowych [26]. Nastepnie wlozy¢ wkrety montazowe [25] przez ptyte $cienng [01] do kotw.

A\ PRZESTROGA: Nalezy uwazac na mozliwos¢ obrazer i uszkodzenia sprzetu! Nieprawidtowe uzycie zmniejszy¢ moze site érub kotwiczacych. Aby unikna¢ grozby
obrazen i uszkodzenia sprzetu:

X Sprawdzi¢, czy kotwy [26] sg réwne z powierzchnig $ciany betonowe;j.

x  Wkrety montazowe dokrecic [25] tylko do momentu, az podktadki [27] beda dobrze przylegac do ptyty sciennej [01].

®  NIENALEZY dokreca¢ za mocno wkretéw montazowych [25].

3 Przymocowac ramie do plyty nasciennej

3-1 Wyréwnac otwory Patrzilustracje na stronie 10.

Ustaw otwory na gérnej i dolnej czesci ramienia [03] wzgledem otworéw w plycie $ciennej [01].
3-2 Przymocowac ramie Patrzilustracje na stronie 10.

Przymocuj zesp6t ramienia [03] do ptyty Sciennej [01] za pomoca Sruby [28]. Dokre¢ kluczem imbusowym [32].
4 Przymocowac telewizor do ramienia

4-1 Ustawic ramie Patrzilustracje na stronie 10.

Ustawic¢ ramie [03] tak, aby zagiecie byto docisniete do $ciany. Dociggnac regulacje nastawy (T), aby zapobiec przesuwaniu ramion podczas instalacji wspornika telewizora.
4-2 Przymocowac wspornik Patrzilustracje na stronie 10.

Zamocowac wspornik telewizora [02] do zespotu ramienia [03]. Prawidtowe ztoZzenie sygnalizuje styszalne klikniecie.
4-3 Przymocowac ramie Patrzilustracje na stronie 11.

ODCHYL TELEWIZOR W GORE. Zamocuj i dokre¢ érube mocujaca [22].
5 Regulacje od 5-1 do 5-5 Patrz ilustracje na stronie 11i12.

5-6 Wyregulowac poziom Patrz ilustracje na stronie 12.

Poluzowac $ruby. Dostosowac poziom. Dokreci¢ sruby.

6 Ukladanie kabli patrz ilustracje na stronie 13.

1 Catkowicie wysung¢ ramie [03]. Usunac ostony kabli (C).

2 Zamocowac zaciski opasek kablowych [29] i opaski [30] na dole ramienia, tak jak na ilustracji.

3. Maksymalnie rozsun kazde ramie i poprowadz w nim przewody, zostawiajac odpowiednio duzo luzu, tak aby przy poruszaniu ramieniem przewody nie napinaly sie.
4 Przymocowac ostony (C).

Rozwigzywanie probleméw i konserwacja

Aby zdemontowac telewizor: (Patrz ilustracje Telewizor nie zostaje w pochyleniu w dét i obraca sie w gore:

w kroku 4). 1. Wyregulowac ustawienie oporu (patrz krok 5-3).

1. Wykreci¢ Srube mocujaca [22]. 2. Jesli problem nie ustapi, uzy¢ opcji montazu uchwytu z uzyciem dtuzszych elementéw dystansowych
2. Nacisna¢, aby zwolnic¢ blokade (L). (patrz krok 1-4).

3. Ostroznie podnies¢ telewizor z ramienia [03]. . . . L . . A
Telewizor nie zostaje w pofozeniu podstawowym i obraca sie w dét:

1. Wyregulowac ustawienie oporu (patrz krok 5-3).
2. Jesli problem nie ustapi, uzy¢ opcji montazu uchwytu z uzyciem krétszych elementéw dystansowych
(patrz krok 1-4).

6901-002114 <01> 33



DlolLEiITI:E'BEZvPECNOSTNI' POKYNY - BEZPECNE JE ULOZTE - PRED POUZITIM TOHOTO VYROBKU SI PRECTETE
CELOU PRIRUCKU

SpeCifi kace Vizilustrace na str. 3

Nosnost-NEPREKRACOVAT: 61 kg (135 Ib.) zahrnuje televizor a viechna pFislusenstvi
Otaceni: £90°

Naklon: +5°az -15°

Vyrovnani: £5°

POZOR: zabrarnte moznym GrazGm a hmotnym kodam!
Nepouzivejte tento vyrobek k zadnému tcelu, ktery nebyl vyslovné specifikovan vyrobcem.
Sténa musi byt schopnd unést zatizeni ve vysi pétinasobku souc¢tu hmotnosti monitoru a drzéku.
Tento produkt nenfi uréen pro pouziti na sténach nesenych kovovymi sloupky!
Pokud nerozumite témto pokynim nebo méte pochybnosti o bezpecnosti instalace, montaze nebo pouzivani tohoto vyrobku, kontaktujte oddéleni sluzeb
zakaznikdim nebo kvalifikovaného montéra.
X Vyrobce neodpovidé za poskozeni ani poranéni zplisobena nespravnym sestavenim nebo pouzivanim.

TeChniCké speCifi kace Vizilustrace na str. 3.

Xlllbllll

POiadova n é n a’ Fad i Viz ilustrace na str. 4.

Material a soucastky obsazené v dodavce viziustrace nastr. 4.

A VAROVANI: Tento vyrobek obsahuje malé souéastky; pfi jejich polknuti hrozi riziko zaduseni.

Pfed zahajenim montaze si ovéfte, zda jsou v baleni viechny soucastky a zda jsou neposkozené. Pokud nékteré soucastky chybi nebo jsou poskozené, nevracejte
je prodejci, ale kontaktujte oddéleni sluzeb zakaznik(im. Nikdy nepouzivejte poskozené soucastky!

POZNAMKA: Oznaceni M4, M5, M6 nebo M8 oznacuje primér, mm oznacuje délku $roubi, které jsou oznaceny M# X ## mm. Nebude nutné pouzit viechny
dodané soucastky.

1 Pfipevnéni drzaki k televizoru

1-1 Uréeni rozmisténi otvort televizoru vizilustrace nastr. 5.

Uvolnéte horni [A] a dolni [B] upevriovaci prvky.

Desku monitoru [02] nastavte tak, aby odpovidala rozmisténi otvor( televizoru.
Zkontrolujte zarovnani sttedového sloupku se stfedem televizoru.

Utdhnéte horni (A) a doIni (B) upeviiovaci prvky. Srouby nedotahujte nadmérné.

1-2 V)’lbér prﬁméru a délky spojovaciho materialu vizilustrace na str. 6.

Typ televizoru vdm pomze stanovit, kterou konfiguraci spojovaciho materidlu pouzit. Typ televizoru pfitadte ke konfiguraci spojovaciho materidlu doporu¢ené na
dalsi strané.

A. Instalace s pouzitim rozpérek 4 nebo 7 mm (televizory s plochymi zadnimi sténami)

B. Instalace s pouzitim rozpérek 14 mm (televizory s nepravidelnymi zadnimi sténami)

C. Instalace s pouzitim rozpérek 24 nebo 38 mm (pro televizory s nepravidelnymi zadnimi sténami, které vyzaduji vétsi délku, nez dodévaji rozpérky 14 mm)

Rukou zasroubujte Srouby do zavitovych otvor( v zadni ¢asti televizoru, abyste stanovili spravny prdmér sroubu (M4, M5, M6 nebo M8).

A\ POZOR: zabrante moznym Urazim a hmotnym Skodam! Zkontrolujte, zda jsou pro zajisténi konzol k monitoru k dispozici vyhovuijici zavity. Pokud ucitite,
ze materiél klade odpor, okamzité preruste ¢innost a kontaktujte zékaznické centrum. PouZzijte co nejkratsi kombinaci Sroubu a rozpérky, jaka je zapotrebi. Pouziti
pfilis dlouhého spojovaciho materidlu by mohlo zplsobit poskozeni televizoru.

1-3 Pfipevnéni rozporek k drzakiim vizilustrace nastr. 6.

1. Podlozku s osazenim [21] zasunte skrze odpovidajici otvory v drzacich [02].

2. Podlozku [21] zacvaknéte do rozpérky vybrané v kroku 1-2.

Ma-li televizor plochou zadni sténu, pouZzijte rozpérku 4 nebo 7 mm [16 nebo 17].

Ma-li televizor zaoblenou nebo ¢lenitou zadni sténu nebo potiebujete-li vice prostoru pro kabely, vyklenky ¢i vystupky, pouzijte rozpérku 14, 24 nebo 38 mm
[18, 19 nebo 20].

1-4 Pripojeni drzaku na televizory s plochou zadni sténou vizilustrace nastr. 7.

Pokud jste v kroku 1-2 vybrali:

Sroub M4 x 20 mm [04] nebo M5 x 20 mm [07], pouzijte podlozku M4/M5 [23] a rozpérku [16].

Sroub M6 x 25 mm [10], pouzijte podlozku M6/M8 [24] a rozpérku [17].

Sroub M8 x 25 mm [13], pouzijte podlozku M6/M8 [24] a rozpérku [16].

Ovéite, zda jsou drzaky v roviné se zadni sténou televizoru.

Pokud potiebujete dalsi prostor pro kabely, vyklenky nebo vystupky, vyberte si jednu z déle uvedenych konfiguraci.

1-4 Pfipojeni drzaki na televizory s nepravidelnou zadni sténou vizilustrace nastr. 7.

Pokud jste v kroku 1-2 vybrali:

Sroub M4 x 30 mm [05] nebo M5 x 30 mm [08], pouzijte podlozku M4/M5 [23] a rozpérku [18].

Sroub M4 x 40 mm [06] nebo M5 x 40 mm [09], pouZijte podlozku M4/M5 [23] a rozpérku [19].

Sroub M6 x 40 mm [11] nebo M8 x 45 mm [14], pouZijte podlozku M6/M8 [24] a rozpérku [19].

Sroub M6 x 55 mm [12] nebo M8 x 60 mm [15], pouZijte podlozku M6/M8 [24] a rozpérku [20].

Ovéite, zda jsou drzaky v roviné se zadni sténou televizoru.

Zobrazeny jsou standardni konfigurace. U specialnich aplikaci nebo pokud si nejste jisti vybérem upeviiovacich prvki se obratte na oddéleni sluzeb zakaznikdm.

34 6901-002114<01>



2 Montaz na zed' Dievéné nosniky

2-1 Vyhledani nosnikl Vizilustrace na str. 8.

Pomoc s ur¢enim umisténi montézni desky viz Height Finder (Vy$komér) na webovych strankach sanus.com.
Stfed nosnikd ovéite pomoci Sidla, tenkého hiebicku nebo pouzijte detektor nosnikd.

A\ POZOR: Zabraiite moznym Grazdm a hmotnym $kodam!

x  Jakykoli material pokryvajici sténu nesmi byt siln&jsi nez 16 mm (5/8in.).

X Minimalni velikost difevéného nosniku: obecna 51x102 mm (2 x 4 in.) (jmenovita 38x89 mm /1,5 x 3,5 in.)
2-2 Vyznaceni na zed' Vizilustrace nastr. 8.

Vyrovnejte nasténnou desku [01] a vyznacte si umisténi otvor(.
2-3 Vyvrtani vodicich otvorii Vizilustrace na str. 8.

A\ POZOR: Zabraite moznym traziim a hmotnym gkodam! Vodici otvory MUSI byt vyvrtany do hloubky 89 mm (3,5 in) vrtikem o préiméru 5,5 mm (7/32 in.).
2-4 Utazeni kotevnich sroubti Vizilustrace na str. 8.

A\ POZOR: zabrarite moznym uraz(m a hmotnym skodam! Nespravné pouziti by mohlo snizit Unosnost kotviciho Sroubu. Abyste predesli moznym uraziim nebo
vécnym Skodédm:

x  NEUTAHUJTE kotvici Srouby [25] pfili$ velkou silou.

X Kotvici Srouby [25] utahujte jen do té miry, nez se podlozky [27] pevné dotknou nasténné desky [01].

2 Montaz na zed' Masivni beton nebo betonovy panel

2-1 Vyznaceni na zed' Vizilustrace na str. 9.

Pomoc s ur¢enim umisténi montézni desky viz Height Finder (Vy$komér) na webovych strédnkach sanus.com.
Vyrovnejte nasténnou desku [01] a vyznacte si umisténi otvor(.

A POZOR: Zabraiite moznym trazim a hmotnym $kodam!

x  Nasténnou desku [01] pfipevnéte piimo na betonovy povrch.

X Minimalni tloustka betonové stény: 203 mm (8 in)

X Minimalni velikost betonové tvarnice: 203 x 203 x 406 mm (8 x 8 x 16 in.)

2-2 Vyvrtani vodicich otvoril Vizilustrace nastr. 9.

A\ POZOR: Zabrarte moznym trazGm a hmotnym skodam!

x Vodici otvory MUSI byt vyvrtany do hloubky 89 mm (3,5 in.) vrtdkem o prdméru 10 mm (3/8 in.).
x  Nikdy nezapoustéjte Srouby do malty mezi cihly.

2-3 Zatluéeni kotev a kotevnich Sroubt vizilustrace nastr.9.

Zatlucte kotvy $roubi [26]. Potom zasurite kotvici Srouby [25] skrze nsténnou desku [01] a do kotev.

A\ POZOR: Zabrarite moznym urazdm a hmotnym skodam! Nespravné pouziti by mohlo snizit inosnost kotviciho Sroubu. Abyste pfedesli moznym trazdm nebo
vécnym $kodam:

x  Ujistéte se, zda kotvy [26] licuji s betonovym povrchem.

x  Kotvici Srouby [25] utahujte jen do té miry, nez se podlozky [27] pevné pfitahnou k nasténné desce [01].

x  NEUTAHUJTE kotvici Srouby [25] pfili$ velkou silou.

3 Pfripevnéni ramene na nasténnou desku

3-1 Vyrovnani otvorl Vizilustrace nastr. 10.

Vyrovnejte otvory v horni a spodni ¢asti ramene [03] s otvory na nésténné desce [01].
3-2 Pfipevnéni ramene Vizilustrace nastr. 10.

Sestavu ramene [03] pfipevnéte na nasténnou desku [01] pomoci Sroubu [28]. Utdhnéte inbusovym klicem [32].

4 Pripevnéni televizoru na rameno

4-1 Umisténi ramene Vizilustrace na str. 10.

Rameno [03] umistéte tak, aby ohbi bylo pfitlaceno ke zdi. Utahnéte nastaveni napnuti (T), aby béhem instalace drzaku televizoru nedoslo k pohybu ramen.
4-2 Pripevnéni drzédku vizilustrace nastr. 10.

Drzék televizoru [02] pfipevnéte k sestavé ramene [03]. Spravna montaz je potvrzena slySitelnym zacvaknutim.
4-3 Pfripevnéni ramene Vizilustrace nastr. 11.

NAKLONTE TELEVIZOR VZHURU. Nasroubujte a utdhnéte stavéci Sroub [22].
5 Nastavovani 5-1 aZ 5-5 vizilustracenastr. 11a12.

5-6 Upraveni vyrovnani Vizilustrace na str. 12.

Povolte Srouby. Upravte vyrovnani. Pfitdhnéte Srouby.
6 USpOFédéﬂI' kabell vizilustrace na str. 13.

1. Rameno [03] zcela vysunte. Sejméte kryty kabelu (C).

2. Podle vyobrazeni pfipevnéte pfichytky kabelovych svorek [29] a svorky [30] na spodek ramene.

3. Vytdhnéte jednotliva ramena do celé délky, poté pres né vedte kabely a ponechejte jim dostate¢ny privés, aby béhem pohybu ramene nedochazelo
k jejich napinani.

4. Opét nasadte kryty (C).

Reseni problémi a tdrzba

Sejmuti televizoru: (viz ilustrace v kroku 4.) Televizor nedrzi naklonény v poloze smérem dold a vyjizdi nahoru:

1. Odsroubujte stavéci Sroub [22]. 1. Upravte nastaveni tuhosti ndklonu (viz krok 5-3).

2. Stlacenim uvolnéte pojistnou zapadku (L). 2. Pokud problém pietrvavd, pouzijte instala¢ni nastaveni drzaku, pfi kterém se vyuZivaji delsi rozpérky
3. Televizor opatrné zvednéte z ramene [03]. (viz kroky 1-4).

Televizor nedrzi ve vychozi poloze a sjizdi doll:

1. Upravte nastaveni tuhosti naklonu (viz krok 5-3).

2. Pokud problém pretrvava, pouzijte instala¢ni nastaveni drzaku, pfi kterém se vyuzivaji kratsi rozpérky
(viz kroky 1-4).

6901-002114 <01> 35



R2DHDEELHA - COFPAELREL TSV TV - KERZEFEA T 21T SHRBZE A Z LBHTMALTEED

AR sxvomssm

MAEE - BELEVESICLTLIEEL 61kg (135 1b) FLEEHBRERHE T,
ZANIV = 90°

FIVk +5°H5 -15°

KF £ 5°

ATE  rHELRY, BEERBLEVESICEELTUREL,

A—A—HBEREICIEE L TV BN DB TARSEHERE LAV TREL,

B EDEEE, E2—EXTY FORERD 5 BEXZISNEFNEEYES A,

FURIELBRE Y ROBETOMEBICIEEL TV E A,

CTICHRBESNIFPEBRCEARVES, TRRERORYMS, BHITT, FERICOVTTERABIEE. HAZY——CRAEBRELEICHELNEHESE
F0,

X A—A—lE FEEER I TRERICE S TRERIBE I AICH L TEEEE LV E A,

HERR sx—vomssm
BT =)l sx—vorssm

FEDERGaE/\— R ILT sx—vomssm

A BE  FURINECERASRELTEY. B THIHAGEERDRREABIET,

BHTTTEAB DI, BRAHNTRTES>THY. HHELTOELCEERBLTEEL, BYGNBRELIFREL T BBEAB5Ba. AEICHEL TV NGRS
ERENBDTRAEL, HRET—Y—ERETTEE T, HHEL BRI BRI A S BN TEE L,

I M4, M5, M6, E7cid M8 ERAIEL. mm id [Mé X #mm) DERICHNT, FVDESHELET, HED/\— Y1 7ETATERTHhITIEBIELA,

1727 vbaT LEICERYHITS

1-1 7 LEDTUNRZR—2 % RDD sx—yomssr

LA [A] £ Bl DB HBEZEREDHE T,
BEONDTLEDTNZ—=VILESLDIIT. EZ2—TFL—[02] ZHEH LK,
BEHOBEHT L EDHRRICBESICLTIEEL,

LI (A) £ B) DBHELERHE Y, fcfel. WHTEBRVTIEEL,

12\—RIOTT7DEREEIEEIRT S sx—vomssnr

BECDTLEDEA Tek-T. BRTEH \— R RENREVET, RON—IHEENS \— FILTBEDRID. BENDTLEDEA T I—HKT 26DEER
LT<FEEL,

Admm Ffeld 7mm ORR—Y—%FERTZ44 VA M—=)VA T3y (BEHLESETLERELT)

B. 14 mm DAR—Y—H(FERATZA VA N—ILFTVay (EEHFESTIEEWTLERT)

C.24 mm E£fcld 38 mm DAR—Y—H(FRATZ14 VA M—)bF T3> (14 mm DAR—H—EWEETS[CZAR—ADRERE, BSEHAESTEWVWTLERAIT)
FTLEDBRERDZITUCETZIEANT, ELLWRIDER (M4, M5, M6, Ficld M8) #HIkLE T,

A TS rPELRY. BEERELENESICIELTREN, Eo4—5755y FCERTBHICAVDES AN EINERBLET, BN B 1188, B
lICRIEL T ARER——ERITERLTLIEEL, —Z—XIKGLT. BbEVWRIEAR—Y—EHH ALY TERLET, FATEH/\—RFI7HAETESRRE. TLEE
WRIETARNABYUES,

1-3 7S5y MCANR—Y—FEUTIT5 sx—vomssnr

1. 7347y k02l D@ETENICTIINE Ty r— 211 BELE T,

2. FIE1-2 TERLEAR—Y—(Ca)LE—Tviv— 211 #BUMIFET,

HENDTLEDEEHESHIFE. 4mm £fcld 7 mm DIAXR—H—[16 Ffcldk 17] #EBLE T,
BEVOTLEDEENERL TV, BEMHHZHBE. £reldr—7 )b, B BERICHLTAR—INMRELZZEIE. 14mm 24 mm, F7zlE 38 mm DAXR—H—
[18. 19, Ffzld 20] DWFTNDHOEFERLET,

-4 BEEDFESLHETLEIT ST Y MERIFTS x—voresr

FlE 1-2 TORERICISECT, BAmEERLET,

M4 x 20mm R/U I [04] E7zHE M5 x 20mm RIL+ [07] BBRUIISE. MA/M5 7o — [23] BEUCRR—H— [16] ERALET,
M6 x 25mm R/ [10] BBRLIEE. M6/M8 7w v— [28] BEVRAR—H— [17] &ERLET,

M8 x 25mm R/ [13] BBRLIEE. M6/M8 7w v— [24] HEVAR—— [16] &ERLET,

TSy DT L EDEEEKFICHEDEIICLTLIEEL,

T—=TIb. EIH. FrETRITTLTRDBEAR—ADREGIZEIE. UTOREDWVNTNHEERLTIEEL,

-4 BEAESTHEWTLEILT STy MR TITS mx—vomzsm

FIE1-2 TOFRITIGL T, BRABIRLE T,

M4 x 30mm 7KLk [05] £Fzlk M5 x 30mm R)U I [08] HEIRLIZHE. MA/M5 Tvv— [23] BRUAR—H—[18] ZFALE T,
M4 x 40mm 7KLk [06] £ Tzld M5 x 40mm RV [09] BRIRLIZHE. MA/M5 Tvv— [23] BRUAR—H—[19] ZEHALE T,
M6 x 40mm R)L k [11] £Fzld M8 x 45mm R)U I [14] BRIRLIZHE. M6/M8 T+ — [24] BRUAR—H—[19] ZEHALE T,
M6 x 55mm 7R)L k [12] £7zld M8 x 60mm RJU I [15] BRIRLIZHE. M6/M8 T+ — [24] BRUAR—H—[20] ZFERLE T,
TSy DT L EDBEmEEKTFICHEDEIICLTLEEL,

EED/N—RFIIT7REIEIRKDESYTY, HGREDBEEIIN—FIT7ORRICELTHEL TIEEWEE, HRAZIY——ERIGEELTEEL,

oo o X

L OIS G G ¢

36 6901-002114<01>

¥



m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m"m€><§

204—IVRIV/ b KBIZEZYE

2-1 A2y RERY sR—IDREBEB

U4 — IV T L— DB HFAIBAERSD BITIE. sanus.com D Height Finder ( B & #&ZMERE ) & THIAEELN,

FHRBELPHVET G EEE>T, T REY FFTvh—5Eo>T, A2y FOhRERZLET,

A EE  rHELRY, BEERELEVESISEELTREL,

X EEEESHEL 16 mm (5/8in) EBZEVNESICLET.,

X BNOKRBZR 2y ROFE GEE 51x102mm (2x4in)(/VE 38 x89 mm /1.5x3.5in.)

2-2 BECENZE{S T3 sR—VoEEBR

DA—ILTL— b [01] ZKFITL. ROBFRICENEIFET,

2-3/\A OV MRERITS sx—YoRELE

A GEE  rhELRY, BEERBLEVESIGEELTUEEL, /31Oy FRIE. 5.5mm (7/32in) @O RUILEY MEEST, 49 89 mm (3.5in) DEREDICLET,
-4 7RIV ERDD sx—I0HESE

A CEE  rHELRY BEEREBLAVESICEELTUEE L, BYICERLEWVE, STRIVNTLoDERZBTENTEE A, THELIZY, FTLERFrERY I E
BBLAVESISEELTREL,

X SHRIVE 5] EEHTERVNESICLET,

X Dyie— RIIBTF—ILTL— 0 ICLoDWEBRUFENBET, YRV [25] BHET,

204UV avoy—bERIEOYI)— IOy

2-1 BECENZF 15 aox—vomRESR

U4 —IV 7L — b OEIFFIBEERDBITIE. sanus.com D Height Finder ( S 1RZRIEAE ) ZTHIBLLE TN,
U=V 7L —b[01] ZAXFEICL. ROBRRICENEITET,

ATE rHELRY. BEERBLEVKSISEELTREL,

X 4= )LTL—k[01] 2OV — MERICEBERUMAITE S,

x aAV1)—bDRNEE : 203 mm (8in.)

X Ovy)—k7avI0sINYA X 203 mm x 203 mm x 406 mm (8 x 8x 16in.)

222 \10Y bRERITS oR—IDRESE

ASEE  rAPBIBICERL TR,

x N\ OyhRIE 10mm (3/8in) BORUILEY MEEST. #4789 mm (3.5in.) DFREDINICLET,

X JOvIOBDOEILZIVITIE. RUIVTRERIFGELRSICLTREL,

237 VH=ESTRIVMEZLIAL aR—YnRESRE
SURIVN TV H—[26] #ELIAFET, STRIVE [251 % 04—V TL—F[01]1 ISBL. RICTVH—ICELIAFET,

AGTEE ALY, BEREBELEOKICEELTLEV, EICEBELENE, STRIVNTLOMEZZBTENTEE A, THELIY, BEERIELAVE
SIETBITIE. ROKQUSERELET,

X TUA— 261 B3 EEICEBAL TSI TR EZHELET,

X Tyr— RIIDTA—IVTL—H 01 ICLoDW EBIHITSNBE T, ST RIVE [25] ZHEeHE T,

X ZUR)VE [25] ZEHTEGWNESILET,

34—V L—MIT7—LEEUFITS

3-1 NERIAS 10—V OREBRE

7—15[03] DEEETFEBDTRE, 74—V TL— b [01] DFRIHIZET

327 —LEEFETD 10R—IDORESR

RIVk [28] BT, 7—L7tEYTU—[03] Zo4—)LFL—k [01] ICEUHIET, AAEL VT [32] THHET,

4 7L ER7—LICEWITITS

41 7—LDNEERDD 10—IDEEBR

7— L2 [03] DEHDEEICIRUATIFSNBESICBUIFTET, BRAFEE (T) ZHMHTT—LHBBLEVESICEELT. FLETS 7y MERUHITET,
4-2 72y MERVITS 10—y nRESRE

FLETSy R 021 57— L7427 — 031 KBS E S, SBRAFRENMBICELINERL, AFvENSENRLET,
437 —LEZETET S 1IR—VORELR

FLEREAAICFIVMNLET, Ovrxd [22] #BUMFI CREDET,

55- 1D S5-5DFFET 11x—ven~—vnmEsRE

5-6 KFEZTE TS 12X—I0HELHE

RUEBHET, KTFEERAGLEY, 2IEBOHET,

6 7T—TIVEIE nr—vyomEs®E

7—1 [03] ERARICE | ZEELET, ¥—TIbHNA— (O EBUNLET,

RO&ESIT, 7—T a5y T 1291 £21 [30] &7 — L FERCERU T E T,

T—LERARIGIEHRELT T—LAIT—TIVEBLET, 7—LEBHLIEEILTr—TIVHEI0ERSNGEVEDIC. +91BERTHEET,
S s Ul (O F3: ' DL 5 3

bW a—TaVTEAVTF VR

AW =

FLEERYNTICIE  (FIE 4 DEESE) FTLENTEEDFIVENERDCELIFTEY . EBEEITEVTIREITEYET -

1. OwsxI R ENLET, 1. FIVMRNZBELE T (FIES-3 Z5R),

2. OvosT7 () EERLTREBLET, 2. BESEALEVEEIE. SRV AR—Y—&EFERATE7 55y MU AEEFIBLTEEN (FIE
3. FLEEZRBELTI—LI[03] h5RE EFET, 1-4 &85 ),

TLEDNR—LIBZROTEITEI. TAEITREVREICEET :

1. FILMENZRELET (FIES-3 Z25R),

2. BEMERALGWMESIE. JVEVANR—T—EFERTZ7 57y MU EERBLTEEWN (FIE
1-4 %208 ),

6901-002114 <01> 37



EERERN AEILER  ERZE, BREEARES

;JFM:% Z20E 3 TER.

KEREN BB 61 kg (135 ) SHEAV KM
KFEH: £90°

BEiER: +45° E 15°

JKIE: £5°

AR BeEEASGENMNERE |

B MG R AT S R R A E SNt B B
SRR E AN AR DR RS E N BRI,
AFERTERT & BIEEE |

xxxxxbxxxx

I E A R AL EATERIRERGE, HIERHARIEBEMRIE.

BARIE sn% 3 nes.

INEAERXLGE, SANAFRPRERE. ROSERFERD, BRAZTFRSHIT, IBRERNAEFUSARXESR.

FEMNTE s0% 4 naEr

FLEZHFEYE sns ¢ nms.

&5 hrROaERREESI BE 8BRS,

FRFEFRIATT, EHEMEEHHERUATELR. MBEMEGREIZZR, BOEZRTHRELTEN,

FEE: M4 M5, M6 B M8 HEIAE(R, mm HEIARARIRAH M X ##om BURRSTHOKE. FIMEMEHIESIER.

| LR A

BRAZFPRESHIT. NERSRES!

-1 BEEAVIEFIES 20 5 nEx.

FFEER [A] #0FED [B] $nf.
PFTHEREHR (021 ALEBEAAEFLIES.
BRI S R AHLAI DT 5
ZELE (AFTE (B) fF. AELERE.

1-2 ERRGERIKE snz ¢ n@z.

BALBAHE N EHEEERAMMEARE. HENER ST TR RINE 4R ELREE.

AL ER 4 3 Tom BERRZEDR (FEFENRAN)

B. R 14nm FREMZRIED (FEAMNAEBAN)

C. R 24 = 38mm RBEMZIIET (St EEAMBFEZLLREN 14 [5EEKEIRBERER. )
BEEAFHZEEHEANEEHBL S, UHEEBNBEIER (M4 M5, M6 3 M8) -

A FE: pepE \SHENNFERY | SREEEERISTRNESL BN, NRBAN, FIAEIEREHBREFREHT. 5 HEEEETH

BEAA MERERHER. BT AR T AL R R AL
1-3 ZERBEZIER 202 ¢ nER.

1. BEMRE [21] #ERFELE [02] HMEHFORN.
2. BEMREE [21] IAESE 12 EEHRE -
MBEMNEEEE, MWEH 4mm 3% 7Tom FFE [16 5% 1710

IMREMNEESHBAHN, FEFZFMIZERSIEELE. M. SHRE, WER 14mm. 24mm 3 38mm FBE (18, 19 3 20) o

1-4 ZEFRFIESHEFERNBERY a0z 7 nEw.

LT 1-2 h, MBEE:

M4 x 20mm [04] = M5 x 20mm [07] #24&, {EFA M4/M5 #E [23] FIFRE [16].
M6 x 25mm #2#% [10], & M6/M8 [ [24] FARE [171.

M8 x 25mm EfRIE#: [13], {EF M6/M8 H [ [24] FAFRE [16].
BERRELENETEE2KFRE.

MBHEEEHIMIZ B RADEB L. MESEE, REUTREZ—.

1-4 BREEZZINEEARNABRI sng 7 nEz.

HEHR 1-2 B, MEREE:

M4 x 30mm [05] 3§ M5 x 30mm [08] #Et&, {5 M4/M5 B[ [23] FAFRE] [18].

M4 x 40mm [06] 3§ M5 x 40mm [09] #B#&, {EFH M4/M5 B[ [23] FARRE [19].

M6 x 40mm [11] 3 M8 x 45mm [14] #8t&, {EF5 M6/M8 B[ [24] FARRE [19].

M6 x 55mm [12] 3§ M8 x 60mm [15] #E#&, {EF5 M6/M8 H [ [24] FAFRE [20].
BERREENEE2KFRE.

BRANERS. X THEHREA, NEEAHESNEELEE, BHEREFREHIT.

38

6901-002114<01>



¥

IHBERAE Ak

2-1 HEIAKEE 0% 8 IAEATR.

WMEF PHEERMIMAE, 1E55% sanus.com Wi LRINIE .

{EASE . METHEE R NEEE R FHEREN L.

A TR BeEEASGERNNTRS !

X EHEBEEMEMAREAREZL 16 mm (5/8 in.).

X RNKREHERS: BE 51x102 mm (2 x 4 in.) (#5FR 38x89 mm /1.5 x 3.5 in.) o
2-2 fElE 50% 8 RET.

R [01] B AEHARTILAS.
2-3 TEH 57l 20% 8 WEF.

A TR BeBEASGERMTREG | EHER 5.5 m (7/32 in.) WHLITHSI, FEXFIXE 89 m (3.5 in.)o
2-4 REFLER 0% 8 WER.

A /EE': 1&%@7‘)&%&%:&%#%"%& ' A EAATRER D KRR R . BB RBEASHESM R !

x EESLEE 05 RABLE 27 TEEREES 01 L.
2 BRI SivERTERE T

2-1 triElE 20% 9 TEFR.

MERPHEERNIMLE, 155 % sanus.com M LAINE .
BEER [01] MBKEHFEAMLE.
A IR BeBEASHERMTRE |
X EEREER [01] ?U/E:ﬁiiﬁto
x  BNVEETERE: 203 mm (8 in)
B/ANEBR MR ~: 203 mm x 203 mm x 406 mm (8 x 8x 16 in.)

2 2 TEh 57 0% 9 TER.

AEE: BeBEASHGERM RS |

X EAER 10 m (3/8 in.) KESLITHEI, FELFIAE 89 mn (3.5 in.)e
X AR R R

2-3 N FN A SLIER a0 9 WER.

BAF KB H#ER [26]. REHHLER [25] BITER [01] BA#HE.

AiTE: BeBEASGEHEMTRG | RUERTLERD T LBR RS . EREEEASGEHM RS |
X TR [26] 5RETRETF.
x %lﬁlﬁ;’-ﬁ?ﬁ [251 Eillh@@ [27] FEEEAERER [01] Lo

BT

3*&uﬁﬂiﬁ

3-1 XFEF 208 10 RER.

HEE (03] MERFIRARAIFL S B4R [01] EAOFLITSF.
3-2 EEEE 0% 10 AR

@zﬁmm (28] HEEAH (03] EREEH 011 k. EAKARET 321 FE.
4 ZEBANEEE

-1 ENEE 2% 10 TER.

ELL%’% [03] ﬁEHT‘%EE%O REBUN IR, FEKNDATE (T) UHEERS.
4-2 REFRZE 0% 10 AET.

RIFEBWHIERE [02] EIJE“%QE#F [03]. RIFEEFHUSITRIMRIERS.
4-3 EEEE 0% 1 HET.

B BB AT, REFIREDEEL [22].
5 @ 5-1 & 5-5 sn% 11 5k 12 TEF.

5-6 PTHKFE 208 12 TEFR.

WMIFaBLL, EHAF. EHEEEL.
6 KBEIE sng 13 AET.

1. RLMEES 031 FHTEHE .
2. REAHEEE [29] LT (301 BBEK, MEMT.

B EEMRSOAR. MREIANGS. NHESOSMISLE. LNLAREHIEALILL,

4. EFRELEE O

ﬁﬂﬂﬁtlﬁ* 54

ERTRMN: (SRS 4 BF. ) BRI TSGR L3Fm LR

I RFHESRL 221, 1 OREMAKNEE (FSESR 53)

2. BHUMFUEL (L) 2. MREABEATE, RBEAERRBENERRELT (FSESR 1-4)
3. AVENES (03] LRER AL RS RIFEENE LI TEE:

1. BAEMMKNIRE (BSESR 5-3) »

2. MRBREEBERAEE, RAEATERENEREZLER (BSELSRK 1-4) .

6901-002114 <01>



Milestone AV Technologies and its affiliated corporations and subsidiaries (collectively, “Milestone”),
intend to make this manual accurate and complete. However, Milestone makes no claim that the
information contained herein covers all details, conditions, or variations. Nor does it provide for every
possible contingency in connection with the installation or use of this product. The information
contained in this document is subject to change without notice or obligation of any kind. Milestone
makes no representation of warranty, expressed or implied, regarding the information contained
herein. Milestone assumes no responsibility for accuracy, completeness or sufficiency of the
information contained in this document.

Milestone AV Technologies et ses sociétés affiliées et ses filiales (collectivement dénommées
«Milestone »), se sont efforcées de rendre ce manuel précis et complet. Cependant, Milestone ne
garantit pas que les informations qu'il contient couvrent tous les détails et toutes les conditions

ou variations. Il ne pare pas non plus a toute éventualité relative a l'installation ou a I'utilisation de
ce produit. Les informations contenues dans ce document peuvent faire l'objet de modifications
sans avertissement ou obligation préalable quelconque. Milestone ne donne aucune garantie
explicite ou implicite quant aux informations contenues dans le manuel. Milestone n'assume aucune
responsabilité quant a I'exactitude, I'exhaustivité ou la suffisance des informations contenues dans
ce document.

Die Milestone AV Technologies und ihre angegliederten Unternehmen und Tochtergesellschaften
(Sammelbegriff: “Milestone”) sind um genaue und vollstandige Abfassung dieser Anleitung
bemiiht. Milestone beansprucht jedoch nicht, dass die hierin enthaltenen Informationen alle
Details, Bedingungen oder Varianten umfassen. Auch sind darin nicht alle Eventualitdten in
Verbindung mit Montage oder Gebrauch dieses Produkts abgedeckt. Die in diesem Dokument
enthaltenen Informationen kénnen ohne Ankiindigung oder Verpflichtung jeder Art geandert
werden. Milestone haftet weder ausdriicklich noch stillschweigend fiir die in diesem Dokument
enthaltenen Informationen. Milestone Gbernimmt keine Haftung fir Genauigkeit, Vollstandigkeit
oder Hinldnglichkeit der in diesem Dokument enthaltenen Informationen.

Milestone AV Technologies y sus empresas asociadas y filiales (colectivamente “Milestone”) tienen
laintencién de que este manual sea preciso y completo. Sin embargo, Milestone no garantiza que
la informacién que contiene incluya todos los detalles condiciones y variaciones, ni que contemple
toda posible contingencia en conexién con la instalacion y uso de este producto. La informacion
contenida en este documento es susceptible de ser modificada sin aviso ni obligacién de ningun
tipo. Milestone no hace ninguna manifestacion de garantia, explicita o implicita, respecto a la
informacién contenida este documento. Milestone no asume ninguna responsabilidad por la
exactitud, integridad o suficiencia de la informacién contenida en este documento.

Portugués

A Milestone AV Technologies e as suas companhias aliadas e subsidiarias (colectivamente:“a
Milestone”), tencionam elaborar um manual exacto e completo. No entanto a Milestone nao alega
que a informagao no presente manual cubra todos os detalhes, condi¢des ou alternativas Nem

alega que o manual descreva todas as possiveis situagdes de contingéncia em relagao a instalagéo
ou utilizagdo deste produto. A informagao contida neste documento estd sujeita a alteragdes sem
aviso prévio ou obrigagdo qualquer. A Milestone ndo oferece garantias de natureza alguma, expressa
ou implicita, em relagéo a informacao contida no presente documento. A Milestone nao assume
responsabilidade pela precisdo, integridade ou suficiéncia da informagéo contida neste documento.

Nederlands

Milestone AV Technologies en haar aangesloten bedrijven en dochterondernemingen (verder samen
te noemen: “Mllestone”) hebben de intentie deze montagehandleiding zo accuraat en volledig
mogelijk te maken. Echter, Milestone claimt niet dat de informatie in deze montagehandleiding een
weergave vormt van alle denkbare details, voorwaarden en variaties. Milestone claimt ook niet dat
het rekening heeft gehouden met iedere mogelijke eventualiteit in verband met de installatie of het
gebruik van dit product. De informatie in deze montagehandleiding is onderhevig aan verandering
zonder dat Milestone verplicht is zulks te berichten, en zonder dat Milestone dienaangaande
enigerlei andere verplichtingen heeft. Milestone doet geen enkele uitspraak van waarborg, expliciet
noch impliciet, met betrekking tot de informatie die in deze montagehandleiding is opgenomen.
Milestone aanvaardt geen enkele verantwoordelijkheid voor de accuraatheid, volledigheid of
geschiktheid van de informatie die in dit document is opgenomen.

Milestone AV Technologies e le sue societa affiliate e controllate (congiuntamente denominate
(“Milestone”) si propongono di redigere il presente manuale in modo preciso e completo. Milestone,
tuttavia, non rilascia alcuna garanzia che le informazioni ivi contenute coprano tutti i dettagli, le
condizioni o le modifiche, né che lo stesso preveda tutti i possibili imprevisti connessi all'installazione
o all'uso del presente prodotto. Le informazioni contenute nel presente documento sono soggette

a modifica senza preavviso od obbligo di alcun genere. Milestone non rilascia alcuna garanzia,
espressa o implicita, circa le informazioni ivi contenute. Milestone declina ogni responsabilita

in merito all'accuratezza, completezza o sufficienza delle informazioni contenute nel presente
documento.

B

0

Milestone AV Technologies sisar- ja tytaryhtidineen (yhdessa Milestone) on pyrkinyt tekemaan

tastd oppaasta mahdollisimman kattavan ja tarkan. Milestone ei kuitenkaan takaa, etta oppaan
tiedot kattavat kaikki yksityiskohdat, kayttdolosuhteet tai vaihtelut. Opas ei my6skaan kata kaikkia
laitteen asennukseen ja kdyttoon liittyvia mahdollisuuksia. Tamén asiakirjan tietoja voidaan muuttaa
sitoumuksetta ja ilman erillista ilmoitusta. Milestone ei anna suoria tai epdsuoria takuita, jotka
koskevat tdmén oppaan tietoja. Milestone ei ota vastuuta tamdn asiakirjan tietojen tarkkuudesta,
taydellisyydestd tai riittavyydesta.

Milestone AV Technologies och dess dotterbolag och (tillsammans under namnet “Milestone”), stravar
efter att gora denna bruksanvisning noggrann och komplett. Milestone kan dock inte garantera att
den information som ges har &r fullstandig och att den tacker alla detaljer, tillstand eller variationer.
Den tacker inte heller alla tankbara majligheter vad det galler monteringen av produkten.
Informationen som ingdr i detta dokument kan andras utan foregaende varsel och utan forpliktelser
av nagot slag. Milestone gor inga forestéllningar om garanti, uttryckt eller underférstadd, angaende
informationen som ingdr har. Milestone tar inte pa sig nagot ansvar for hur noggrann, fullstandig eller
tillracklig information som ingdr i dokumentet ar.

Pycckunin

Milestone AV Technologies u cBaizaHHble C Hel Kopnopauym 1 JOYepHUe NPeanpuaTAs
(ynomuHaemble 3ecb nop o6wum HassaHuem “Milestone”) cTpemATca caenatb 3T0 PyKOBOACTBO
TOYHbIM 11 MONHbIM. OaHaKo Milestone He rapaHTVpyeT, 4To colepaLlanca B Hem nHGopmaLus
OXBaTbIBAET BCe AA€Tany, ycnosus u moandrikaumumn. Kpome Toro, B HeM paccMaTpuBatoTCa He BCe
BO3MOXHble HelUTaTHble CUTYyaLuK, KacalolLeca YCTAHOBKI 1 UCMOMNb30BaHWA AaHHOTO U3eniA.
VHpopmaLma, conepxallanca B JaHHOM JOKYMEHTE, MOXKET 6biTb M3MeHeHa 6e3 npeaBapuUTeNbHOTO
yBEeOMIIEHNA 1 KaK1X-Tm6o obasatenbcTs. Milestone He AaeT rapaHTuw, Kak NPAMON, Tak 1
KOCBEHHOW, OTHOCUTENbHO CoAepXalleiica B Hem nHdopmaumm. Milestone He HeceT OTBETCTBEHHOCTH
3a TOYHOCTb, MOJIHOTY U AOCTAaTOYHOCTb MHGOPMALINK, COAEPXKALLENCA B JAHHOM JOKYMEHTE.

Zamiarem firmy Milestone AV Technologies oraz zwigzanych z nig korporadji i filii (nazwa zbiorowa
“Milestone”) byto stworzenie dokfadnej i kompletnej instrukcji. Jednakze firma Milestone zastrzega,
Zze informacje tu zawarte nie obejmuja wszystkich szczegétow, warunkéw lub wersji. Ani tez wszelkich
innych mozliwych okolicznosci zwigzanych z instalacja i uzytkowaniem produktu. Informacje zawarte
w tym dokumencie podlegajg zmianie bez uprzedzenia i bez zadnych zobowigzan. Firma Milestone
nie sktada zadnych zapewnier gwarancyjnych, wyrazonych wprost lub dorozumianych, odnosnie
informacji tu zawartych. Firma Milestone nie bierze na siebie odpowiedzialnosci za doktadnos¢,
kompletno$¢ oraz wystarczajaca ilos¢ informacji zawartych w tym dokumencie.

[
]
w
X
<

Spolec¢nost Milestone AV Technologies a jeji sesterské a dcefiné spolecnosti (spolecné nazyvané
»Milestone”) si preji, aby byla tato pfirucka pfesnd a Gplna. Spole¢nost Milestone nijak netvrdi, ze
informace, které jsou zde obsazeny, zahrnuji vSéechny podrobnosti, podminky nebo varianty. Ani
nezajistuje veskeré mozné eventuality, které mohou nastat ve spojeni s instalaci nebo pouzivanim
tohoto vyrobku. Informace obsazené v tomto dokumentu se mohou ménit bez upozornéni nebo
jakychkoli povinnosti. Spole¢nost Milestone nedava zadné zéruky, at vyslovné ¢i implicitni, ve spojeni
se zde obsazenymi informacemi. Spole¢nost Milestone nepiebiré zadnou odpovédnost za presnost,
uplnost nebo dostatecnost informaci, které jsou v tomto dokumentu obsaZeny.

m
I

Milestone AV Technologies 5K U Z DES @R EZE (#8#5L T Milestone) (£, AFHBEZEDA
BOERTHYRNOGEVELSALEHLTHEIETH, HSHE. KE, NUIT—3vh
AEICEHENTVDDITIEBVEA, Floo AEROIIUAIFHLIIERICEL, &Y
8252 FADEEEHALTVDDIFTEHYEL A, FABICEHINERIE. FEF
e ldZDEZGLICEBENSZTEDNBHYE T, Milestone EAEZDARICBIL T, FAREIE
BRICEDYEL —IDREEWNELEB A, $lo. RAEBOEROERSE, T2l Ffldt+
DEICELTE, —tIDEEEBLDRET,

AL

Milestone AV Technologies REBEATFMFAT (BHA “Milestone” ) FEMAFM
HEWMTE. 5T, Milestone TLAM SIS EEBFEMNAEE. £HHZE. Milestone
WIERERESE AR KA HEMATRENENN. AXEMEEENMELEE, BABITE
S RBEAN S, EHLFESEER, TILHTHIEE, Milestone SRMHFMEERIA.
WFAMETRERRERME. ZREESTHME, Milestone BARGE.

6901-002114<01>



